SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FRON0645B

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.

1 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
4934 38.54 -35.46 74 62.3 31.29 11.03 | 66.08 | 100 0 P H
7401 53.44 -20.56 74 69.56 36.4 13.25 | 65.77 100 121 P H
7401 41.98 -12.02 54 58.1 36.4 13.25 | 65.77 100 121 A H

802.11g
H

CH 12
4934 37.73 -36.27 74 61.49 31.29 11.03 | 66.08 | 100 0 P \Y

2467MHz
7401 45.37 -28.63 74 61.49 36.4 13.25 | 65.77 100 0 P \%
P \Y
\Y
4944 37.91 -36.09 74 61.83 3111 11.04 | 66.07 100 0 P H
7416 40.73 -33.27 74 56.79 36.46 13.26 | 65.78 | 100 0 P H
H

802.11g
H

CH 13
4944 37.84 -36.16 74 61.76 3111 11.04 | 66.07 100 0 P \%

2472MHz
7416 41.26 -32.74 74 57.32 36.46 13.26 | 65.78 | 100 0 P \Y
\Y
\Y

1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number 1 C2-31 of 42

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FRON0645B

2.4GHz 2400~2483.5MHz
WIFI 802.11n HT20 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.

Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) |(dBuV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) | (cm)|(deg) |(P/A)(HN)
2387.805 66.83 -7.17 74 56.15 27.52 16.62 | 33.46 135 185 P H
2389.905 51.23 -2.77 54 40.55 27.52 16.62 33.46 135 185 A H
* 2412 109.03 - - 98.33 27.5 16.64 | 33.44 135 185 P H
* 2412 101.4 - - 90.7 27.5 16.64 33.44 135 185 A H
802.11n H
HT20 H
CHO1 2387.805 60.69 -13.31 74 50.01 27.52 16.62 | 33.46 300 272 P \%
2412MHz 2389.905 46.52 | -7.48 54 35.84 | 2752 | 16.62 | 3346 | 300 | 272 | A |V
* 2412 105.13 - - 94.43 275 16.64 33.44 300 272 P \%
* 2412 97.28 - - 86.58 275 16.64 33.44 300 272 A \%
\%
\%
2388.88 54.51 -19.49 74 43.83 27.52 16.62 33.46 123 161 P H
2388.88 43.99 -10.01 54 33.31 27.52 16.62 33.46 123 161 A H
* 2437 110.91 - - 100.17 275 16.67 33.43 123 161 P H
* 2437 102.89 - - 92.15 275 16.67 33.43 123 161 A H
802.11n 2491.2 56.07 -17.93 74 45.32 27.42 16.73 334 123 161 P H
HT20 2484.16 45.2 -8.8 54 34.46 27.43 16.72 3341 123 161 A H
CH 06 2386.8 53.24 -20.76 74 42.55 27.53 16.62 33.46 339 270 P Vv
2437MHz 2389.84 42,83 | -11.17 54 3215 | 2752 | 16.62 | 3346 | 339 | 270 | A | V
* 2437 106.38 - - 95.64 27.5 16.67 | 33.43 339 270 P \Y,
* 2437 98.31 - - 87.57 27.5 16.67 33.43 339 270 A \%
2492.16 53.31 -20.69 74 42.56 27.42 16.73 334 339 270 P \%
2484.24 43.25 -10.75 54 3251 27.43 16.72 3341 339 270 A \%
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2462 108.26 - - 97.5 27.48 16.7 33.42 | 200 | 161 P H
2462 100.54 - - 89.78 27.48 16.7 33.42 200 161 A H
2485.1 65.99 -8.01 74 55.25 27.43 16.72 3341 200 161 P H
2483.65 51.11 -2.89 54 40.37 27.43 16.72 33.41 200 161 A H
802.11n H
HT20 H
CH11 2462 105.27 - - 94.51 27.48 16.7 33.42 329 262 P \%
2462MHz 2462 97.59 - - 86.83 | 27.48 16,7 | 3342 | 329 | 262 | A | V
2484.9 63.86 -10.14 74 53.12 27.43 16.72 3341 329 262 P \%
2483.6 48.9 -5.1 54 38.16 27.43 16.72 | 33.41 | 329 | 262 A |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number 1 C2-33 of 42

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FRON0645B

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
* 2467 106.77 - - 96.02 27.47 16.7 33.42 202 162 P H
* 2467 99.12 - - 88.37 27.47 16.7 3342 | 202 | 162 A H
2483.55 64.62 -9.38 74 53.88 27.43 16.72 33.41 202 162 P H
2483.5 50.18 -3.82 54 39.44 27.43 16.72 33.41 202 162 A H
802.11n H
HT20 H
CH 12 * 2467 104.04 - - 93.29 27.47 16.7 33.42 | 331 | 264 P \Y
2467MHz * 2467 96.22 - - 85.47 27.47 16.7 33.42 331 264 A \%
2483.5 61.77 -12.23 74 51.03 27.43 16.72 3341 331 264 P \%
2483.5 48.17 -5.83 54 37.43 27.43 16.72 3341 331 264 A \%
\%
\%
* 2472 92.21 - - 81.45 27.46 16.71 3341 100 129 P H
* 2472 84.45 - - 73.69 27.46 16.71 3341 100 129 A H
2483.65 66.85 -7.15 74 56.11 27.43 16.72 3341 100 129 P H
2483.5 52.75 -1.25 54 42.01 27.43 16.72 3341 100 129 A H
802.11n H
HT20 H
CH 13 * 2472 88.57 - - 77.82 27.45 16.71 3341 332 280 P \%
2472MHz * 2472 80.88 - - 70.13 27.46 16.71 33.42 332 280 A \Y,
2483.5 62.36 -11.64 74 51.62 27.43 16.72 3341 332 280 P \%
2483.5 48.63 -5.37 54 37.89 27.43 16.72 3341 332 280 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11n HT20 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) [(dBupV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
4824 38.02 -35.98 74 62.2 31 10.98 66.16 100 0 P H
H
802.11n H
HT20 H
CHO1 4824 37.39 | -36.61 74 61.57 31 10.98 | 66.16 | 100 0 P |V
2412MHz \Vj
\%
\%
4874 39 -35 74 62.69 31.43 1 66.12 | 100 0 P H
7311 56.07 -17.93 74 72 36.4 13.39 65.72 104 121 H
802.11n 7311 4864 | -5.36 54 64.57 36.4 1339 | 6572 | 104 | 121 | A | H
HT20 H
CH 06 4874 38.36 -35.64 74 62.05 31.43 11 66.12 100 0 P Vv
2437MHz 7311 57.45 | -16.55 74 73.38 36.4 13.39 | 65.72 | 100 | 267 %
7311 44.67 -9.33 54 60.6 36.4 13.39 | 65.72 | 100 | 267 A |V
\%
4924 38.23 -35.77 74 61.82 31.47 11.02 66.08 100 0 P H
7386 49.97 |-24.03 74 66.06 36.4 13.27 | 65.76 | 100 0 P H
802.11n H
HT20 H
CH11 4924 39.16 -34.84 74 62.75 31.47 11.02 66.08 100 0 P \%
2462MHz 7386 56.42 | -17.58 74 72.51 36.4 13.27 | 65.76 | 100 | 102 | P | V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number 1 C2-35 of 42

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FRON0645B

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) |[(dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) |(deg)|(P/A)|(H/V)
4934 39.01 -34.99 74 62.77 31.29 11.03 66.08 100 0 P H
7401 46.49 -27.51 74 62.61 36.4 13.25 65.77 100 0 P H
802.11n H
HT20 H
CH 12 4934 39.16 -34.84 74 62.92 31.29 11.03 66.08 100 0 P \%
2467MHz 7401 4485 | -29.15 74 60.97 36.4 13.25 | 65.77 | 100 0 P |V
\%
\%
4944 38.15 -35.85 74 62.07 31.11 11.04 66.07 100 0 P H
7416 41.08 -32.92 74 57.14 36.46 13.26 65.78 100 0 P H
802.11n H
HT20 H
CH 13 4944 38.02 -35.98 74 61.94 31.11 11.04 66.07 100 0 P \%
2472MHz 7416 41.14 | -32.86 74 57.2 36.46 | 13.26 | 65.78 | 100 0 P |V
Vv
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11n HT40 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.

Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) |(dBuV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)/(HN)
2390 64.5 -95 74 53.82 27.52 16.62 | 33.46 150 164 P H
2389.52 51.86 -2.14 54 41.18 27.52 16.62 33.46 150 164 A H
* 2422 106 - - 95.29 27.5 16.65 | 33.44 150 164 P H
* 2422 98.52 - - 87.81 27.5 16.65 33.44 150 164 A H
802.11n 2486.96 57.71 -16.29 74 46.96 27.43 16.73 3341 150 164 P H
HT40 2485.04 46.94 -7.06 54 36.2 27.43 16.72 3341 150 164 A H
CHO03 2389.84 62.74 -11.26 74 52.06 27.52 16.62 33.46 300 273 P \%
2422MHz 2390 49.03 | -4.97 54 3835 | 2752 | 16.62 | 3346 | 300 | 273 | A |V
* 2422 102.65 - - 91.94 275 16.65 33.44 300 273 P \%
* 2422 94.93 - - 84.22 275 16.65 33.44 300 273 A \%
2483.76 54.78 -19.22 74 44.04 27.43 16.72 | 33.41 300 273 P \%
2484.64 44.7 -9.3 54 33.96 27.43 16.72 3341 300 273 A \%
2390 58.16 -15.84 74 47.48 27.52 16.62 33.46 167 180 P H
2390 45.84 -8.16 54 35.16 27.52 16.62 | 33.46 167 180 A H
* 2437 106.91 - - 96.17 275 16.67 33.43 167 180 P H
* 2437 99.09 - - 88.35 275 16.67 33.43 167 180 A H
802.11n 2485.76 61.99 -12.01 74 51.25 27.43 16.72 3341 167 180 P H
HT40 2483.6 49.52 -4.48 54 38.78 27.43 16.72 3341 167 180 A H
CH 06 2390 54.03 -19.97 74 43.35 27.52 16.62 33.46 338 270 P Vv
2437MHz 2389.52 44.14 | -9.86 54 3346 | 2752 | 16.62 | 3346 | 338 | 270 | A | V
* 2437 101.55 - - 90.81 27.5 16.67 | 33.43 338 270 P \Y,
* 2437 94.08 - - 83.34 27.5 16.67 | 33.43 338 270 A \%
2484.8 58.54 -15.46 74 47.8 27.43 16.72 33.41 338 270 P \%
2484.56 46.84 -7.16 54 36.1 27.43 16.72 3341 338 270 A \%
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2369.2 54.07 |-19.93 74 43.38 27.56 16.6 33.47 | 155 | 161 P H
2388.56 44.85 -9.15 54 34.17 27.52 16.62 33.46 155 161 A H
2452 105.88 - - 95.11 27.5 16.69 33.42 155 161 P H
2452 98.12 - - 87.35 275 16.69 33.42 155 161 A H
802.11n 2489.6 64.2 9.8 74 5346 | 27.42 | 1673 | 3341 | 155 | 161 | P | H
HT40 2484.4 52.16 -1.84 54 41.42 27.43 16.72 33.41 155 161 A H
CH 09 2346.96 525 -21.5 74 41.79 27.61 16.58 33.48 300 262 P \%
2452MHz 2379.92 4351 | -10.49 54 32.82 | 2754 | 16.61 | 33.46 | 300 | 262 | A | V
2452 101.35 - - 90.58 27.5 16.69 | 33.42 | 300 | 262 P |V
2452 92.96 - - 82.19 275 16.69 | 33.42 | 300 | 262 A |V
2494.64 58.52 -15.48 74 47.78 27.41 16.73 334 300 262 P \%
2483.68 47.23 -6.77 54 36.49 27.43 16.72 | 33.41 | 300 | 262 A |V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.

1 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
2379.12 53.35 -20.65 74 42.66 27.54 16.61 33.46 157 160 P H
2381.36 44.21 -9.79 54 33.52 27.54 16.61 33.46 157 160 A H
* 2457 104.45 - - 93.69 27.49 16.69 33.42 157 160 P H
* 2457 96.78 - - 86.02 27.49 16.69 33.42 157 160 A H
802.11n 2484 63.55 |-10.45 74 52.81 | 27.43 | 16.72 | 3341 | 157 | 160 | P | H
HT40 2484.64 52.42 -1.58 54 41.68 27.43 16.72 3341 157 160 A H
CH 10 2366.32 52.94 -21.06 74 42.24 27.57 16.6 33.47 | 330 | 265 P \Y
2457MHz 2386.64 43.62 -10.38 54 32.93 27.53 16.62 | 33.46 | 330 | 265 A |V
* 2457 100.5 - - 89.74 27.49 16.69 | 33.42 | 330 | 265 P \Y
* 2457 93.17 - - 82.41 27.49 16.69 | 33.42 | 330 | 265 A |V
2484.96 60.24 -13.76 74 49.5 27.43 16.72 3341 330 265 P \%
2484.32 48.88 -5.12 54 38.14 27.43 16.72 | 33.41 | 330 | 265 A |V
2338.8 53.89 -20.11 74 43.18 27.62 16.57 33.48 150 164 P H
2372.88 43.53 -10.47 54 32.84 27.55 16.6 33.46 150 164 A H
* 2462 100.15 - - 89.39 27.48 16.7 33.42 150 164 P H
* 2462 92.47 - - 81.71 27.48 16.7 33.42 150 164 A H
802.11n 2483.92 65.41 | -8.59 74 54.67 | 27.43 | 1672 | 3341 | 150 | 164 | P | H
HT40 2484 51.93 -2.07 54 41.19 27.43 16.72 3341 150 164 A H
CH11 2371.76 53.49 -20.51 74 42.79 27.56 16.6 33.46 300 103 P \%
2462MHz 2389.52 43.39 |-10.61 54 3271 | 2752 | 16.62 | 3346 | 300 | 103 | A | V
* 2462 97.16 - - 86.4 27.48 16.7 33.42 300 103 P \%
* 2462 88.94 - - 78.18 27.48 16.7 33.42 300 103 A \%
2483.92 62.13 -11.87 74 51.39 27.43 16.72 3341 300 103 P \%
2483.68 50.54 -3.46 54 39.8 27.43 16.72 33.41 300 103 A \%
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2.4GHz 2400~2483.5MHz
WIFI 802.11n HT40 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) |(dBuV/m)| (dB) |(dBuV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)/(H/V)
4844 37.69 |-36.31 74 61.84 31 10.99 | 66.14 | 100 0 P | H
7266 58.53 |-15.47 74 74.36 36.4 13.46 | 6569 | 100 | 242 | P | H
802.11n 7266 4493 | -9.07 54 60.76 36.4 13.46 | 65.69 | 100 | 242 | A | H
HT40 H
CH 03 4844 37.79 |-36.21 74 61.94 31 10.99 | 66.14 | 100 0 P |V
2422MHz 7266 53.03 |-20.97 74 68.86 36.4 13.46 | 65.69 | 100 | 267 | P | V
7266 40.4 -13.6 54 56.23 36.4 13.46 | 65.69 | 100 | 267 | A | V
Y
4874 39.18 |-34.82 74 62.87 | 31.43 11 66.12 | 100 0 P | H
7311 48.46 |-25.54 74 64.39 36.4 13.39 | 65.72 | 100 0 P | H
802.11n H
HT40 H
CH 06 4874 39.28 |-34.72 74 62.97 | 31.43 11 66.12 | 100 0 P |V
2437MHz 7311 49.62 | -24.38 74 65.55 36.4 13.39 | 65.72 | 100 0 P |V
Y,
Y,
4904 38.79 |-35.21 74 62.05 | 31.83 | 11.01 | 66.1 | 100 0 P | H
7356 46.18 | -27.82 74 62.2 36.4 13.32 | 65.74 | 100 0 P | H
802.11n H
HT40 H
CH 09 4904 39.3 -34.7 74 62.56 | 31.83 | 11.01 | 66.1 | 100 0 P |V
2452MHz 7356 43.95 |-30.05 74 59.97 36.4 13.32 | 65.74 | 100 0 P |V
\Y
Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) [(dBupV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
4914 38.23 -35.77 74 61.65 31.65 11.02 66.09 100 0 P H
7371 43.76 | -30.24 74 59.82 36.4 13.29 | 65.75 | 100 0 P H
802.11n H
HT40 H
CH 10 4914 39.52 |-34.48 74 62.94 31.65 11.02 | 66.09 | 100 0 P |V
2457TMHz 7371 4297 |-31.03 74 59.03 36.4 13.29 | 65.75 | 100 0 P |V
\%
\%
4924 40.26 | -33.74 74 63.85 31.47 11.02 | 66.08 | 100 0 P H
7386 41.4 -32.6 74 57.49 36.4 13.27 65.76 100 0 P H
802.11n H
HT40 H
CH11 4924 38.85 -35.15 74 62.44 31.47 11.02 66.08 100 0 P \%
2462MHz 7386 41.67 |-32.33 74 57.76 36.4 13.27 | 65.76 | 100 0 P |V
Vv
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Emission below 1GHz

2.4GHz WIFI 802.11n HT20 (LF)

WIFI Note | Frequency Level Over Limit Read |Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) |(dBpV/m)| (dB) |(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)|(HN)
65.89 24.15 -15.85 40 43.66 11.83 1.19 32.53 - - P H
151.25 37.19 -6.31 435 51.06 16.83 1.82 32.52 100 0 P H
340.4 27.43 -18.57 46 36.72 20.01 2.68 31.98 - - P H
483.96 29.85 -16.15 46 35.08 23.72 3.16 32.11 - - P H
663.41 39.09 -6.91 46 41.61 26.36 3.7 32.58 - - P H
945.68 31.09 -14.91 46 27.09 30.46 4.44 30.9 - - P H
H
H
H
H
2.4GHz H
802.11n H
HT20 56.19 26.03 -13.97 40 45.32 12.15 1.1 32.54 - - P \%
LF 119.24 27.29 -16.21 435 40.93 17.29 1.58 32,51 - - P \%
157.07 31.26 -12.24 43.5 45.44 16.48 1.86 32.52 - - P \%
478.14 28.65 -17.35 46 33.98 23.62 3.14 32.09 - - P \%
665.35 39.94 -6.06 46 42.45 26.36 3.7 32,57 | 100 0 P |V
713.85 32.46 -13.54 46 34.12 26.81 3.81 32.28 - - P \%
\%
\%
\%
\%
\%
\%
1. No other spurious found.
Remark
2. All results are PASS against limit line.
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<Sample 3>

<Dipole Antenna>

2.4GHz 2400~2483.5MHz
WIFI 802.11n HT20 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) [(dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
* 2472 86.33 - - 75.57 27.46 16.71 3341 107 113 P H
* 2472 78.71 - - 67.95 27.46 16.71 3341 107 113 A H
2483.5 60.17 -13.83 74 49.43 27.43 16.72 3341 107 113 P H
2483.55 46.45 -7.55 54 35.71 27.43 16.72 3341 107 113 A H
802.11n H
HT20 H
CH 13 * 2472 92.19 - - 81.43 27.46 16.71 3341 100 64 P \%
2472MHz | * 2472 84.52 - - 73.76 | 27.46 | 16.71 | 3341 | 100 | 64 AV
2483.5 66.64 -7.36 74 55.9 27.43 16.72 3341 100 64 P \%
2483.5 52.41 -1.59 54 41.67 27.43 16.72 3341 100 64 A \%
\%
Vv
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11n HT20 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) [(dBupV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
4944 38.23 -35.77 74 62.15 31.11 11.04 66.07 100 0 P H
7416 41.15 -32.85 74 57.21 36.46 13.26 65.78 100 0 P H
802.11n H
HT20 H
CH 13 4944 38.39 |-35.61 74 62.31 31.11 11.04 | 66.07 | 100 0 P |V
2472MHz 7416 4129 |-32.71 74 57.35 | 36.46 | 13.26 | 65.78 | 100 0 P |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C3-20f8

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FRON0645B

Emission below 1GHz

2.4GHz WIFI 802.11n HT20 (LF)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.

Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) |(deg)|(P/A)|(HIV)
71.71 23.78 |-16.22 40 42.87 12.2 1.24 32.53 - - P H
157.07 36.74 -6.76 43.5 50.92 16.48 1.86 32.52 - - P H
336.52 27.32 | -18.68 46 36.76 19.89 2.67 32 - - P H
459.71 31.66 |-14.34 46 37.36 23.23 3.08 32.01 - - P H
666.32 39.87 -6.13 46 42.36 26.37 3.7 32.56 | 100 0 P H
854.5 30.52 |-15.48 46 28.49 29.22 4.19 31.38 - - P H
H
H
H
H
2.4GHz H
802.11n H
HT20 58.13 26.62 -13.38 40 46.33 11.71 1.12 32.54 - - P \%
LF 107.6 26.15 |-17.35| 435 40.58 | 16.56 1.51 325 - - P |V
160.95 28.35 -15.15 43.5 42.67 16.31 1.89 32.52 - - P \%
494.63 28.11 -17.89 46 33.21 23.86 3.2 32.16 - - P \%
663.41 39.18 -6.82 46 41.7 26.36 3.7 32.58 | 100 0 P |V
873.9 30.91 -15.09 46 28.73 29.24 4.24 31.3 - - P \%
Vv
\%
\%
\%
\%
\%

1. No other spurious found.
Remark
2. All results are PASS against limit line.
TEL : 886-3-327-3456 Page Number : C3-30f8

FAX : 886-3-328-4978
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FCC RADIO TEST REPORT

Report No. : FRON0645B

<PIFA Antenna>

2.4GHz 2400~2483.5MHz
WIFI 802.11n HT20 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) [(dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
* 2472 93.43 - - 82.67 27.46 16.71 | 33.41 | 100 94 P H
* 2472 85.38 - - 74.62 27.46 16.71 3341 100 94 A H
2483.5 66.73 -7.27 74 55.99 27.43 16.72 3341 100 94 P H
2483.5 51.69 -2.31 54 40.95 27.43 16.72 3341 100 94 A H
802.11n H
HT20 H
CH 13 * 2472 90.63 - - 79.87 27.46 16.71 3341 319 99 P \%
2472MHz | * 2472 82.57 - - 7181 | 27.46 | 16.71 | 3341 | 319 | 99 AV
2483.55 63.58 -10.42 74 52.84 27.43 16.72 3341 319 99 P \%
2483.5 49.41 -4.59 54 38.67 27.43 16.72 3341 319 99 A \%
\%
Vv
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C3-40f8

FAX : 886-3-328-4978
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FCC RADIO TEST REPORT

Report No. : FRON0645B

2.4GHz 2400~2483.5MHz
WIFI 802.11n HT20 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) [(dBupV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
4944 37.7 -36.3 74 61.62 31.11 11.04 66.07 100 0 P H
7416 41.37 | -32.63 74 57.43 36.46 13.26 | 65.78 | 100 0 P H
802.11n H
HT20 H
CH 13 4944 38.52 -35.48 74 62.44 31.11 11.04 66.07 100 0 P \%
2472MHz 7416 4127 | -32.73 74 57.33 | 36.46 | 13.26 | 65.78 | 100 0 P |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C3-50f8

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FRON0645B

Emission below 1GHz

2.4GHz WIFI 802.11n HT20 (LF)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.

Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(HIV)
71.71 23.44 -16.56 40 42.53 12.2 1.24 32.53 - - P H
149.31 35.21 -8.29 43.5 48.99 16.93 1.81 32.52 - - P H
222.06 28.19 |-17.81 46 43.14 15.3 2.2 32.45 - - P H
474.26 29.02 |-16.98 46 34.42 23.54 3.13 32.07 - - P H
666.32 39.51 -6.49 46 42 26.37 3.7 32.56 | 100 0 P H
860.32 30.65 |-15.35 46 28.49 29.31 4.21 31.36 - - P H
H
H
H
H
2.4GHz H
802.11n H
HT20 45.52 24.65 -15.35 40 39.8 16.38 1 32.53 - - P \%
LF 159.01 33.03 |-1047| 435 4731 | 16.36 1.88 | 32,52 - - P |V
281.23 25.03 -20.97 46 36.03 18.74 2.47 32.21 - - P \%
499.48 27.92 -18.08 46 33 23.88 3.22 32.18 - - P \%
666.32 39.66 -6.34 46 42.15 26.37 3.7 32.56 | 100 0 P |V
883.6 31.39 -14.61 46 29.21 29.18 4.27 31.27 - - P \%
Vv
\%
\%
\%
\%
\%

1. No other spurious found.
Remark
2. All results are PASS against limit line.
TEL : 886-3-327-3456 Page Number : C3-60f 8

FAX : 886-3-328-4978
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Note symbol

Fundamental Frequency which can be ignored. However, the level of any unwanted emissions shall not

exceed the level of the fundamental frequency.

! Test result is over limit line.

P/A Peak or Average

HIV Horizontal or Vertical

TEL : 886-3-327-3456 Page Number : C3-70f8
FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FRON0645B

A calculation example for radiated spurious emission is shown as below:

FAX : 886-3-328-4978

WIFI Note | Frequency Level Over Limit Read |Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
802.11b 2390 55.45 |-1855 74 5451 | 3222 | 458 | 3586 | 103 | 308 P | H
CHO1
2412MHz 2390 43.54 -10.46 54 42.6 32.22 4.58 35.86 103 308 A H

1. Path Loss(dB) = Cable loss(dB) + Filter loss(dB) + Attenuator loss(dB)

2. Level(dBuV/m) =

Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)

3. Over Limit(dB) = Level(dBuV/m) — Limit Line(dBuV/m)

For Peak Limit @ 2390MHz:

1. Level(dBuV/m)

= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)

= 32.22(dB/m) + 4.58(dB) + 54.51(dBuV) — 35.86 (dB)

=55.45 (dBpV/m)

2. Over Limit(dB)

= Level(dBuV/m) — Limit Line(dBuV/m)

= 55.45(dBuV/m) — 74(dBuVv/m)

= -18.55(dB)

For Average Limit @ 2390MHz:

1. Level(dBuV/m)

= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)

= 32.22(dB/m) + 4.58(dB) + 42.6(dBuV) — 35.86 (dB)

= 43.54 (dBpV/m)

2. Over Limit(dB)

= Level(dBuV/m) — Limit Line(dBuV/m)

= 43.54(dBpV/m) — 54(dBuV/m)

= -10.46(dB)

Both peak and average measured complies with the limit line, so test result is “PASS”.

TEL : 886-3-327-3456 Page Number : C3-80f8




ssamonias. FCC RADIO TEST REPORT Report No. : FRON0645B

Appendix D. Radiated Spurious Emission Plots

Temperature : 18.4~25°C
Test Engineer : Bill Cheng, Fu Chen and Troye Hsieh
Relative Humidity : 40~69.9%
Note symbol
-L Low channel location
-R High channel location
TEL : 886-3-327-3456 Page Number : D1-1of 78

FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No

. - FRONO645B

2.4GHz 2400~2483.5MHz

WIFI 802.11b (Band Edge @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO1 2412MHz

i e 20210104 — vae: 2021.01.04
124 1224
1059 1059
a4 o9
peak 74
70 709
MN J
524 529 R,
R m————— S
350 350
174 179
ETET o 76 T T i T NS S
roauency e Heaiency i)
site -03cHiLHY site J03cHILHY
Condition : PEAK_BE_74 3m HORN 9120D-HF_1326 HORIZONTAL Condition PEAK_74 3m HORN 9120D-HF_1326 HORIZONTAL
{RBW-I000000KHz VBW:3000.000KHz SWTAuo . RBW:1000.000K+Hz VBW:3000.000KHz SWT:Auto
P, e 20210104 — bae: 20210104
124 124
1059 1059
Fa
ars vad a5
Al s 54
= 5
I [ (wr— ]
- L
359 sso
174 179
o 0 D D oo 7is o6 e, TR o0, o6 7100 T 7007w
Freauency i Heaiency (k)
Site 2 03CHI1-HY Site 2 03CHI1-HY
Condition : AV6_BE_54 3m HORN 9120D-HF_1326 HORIZONTAL Condition /AV6_54 3m HORN 9120D-HF_1326 HORIZONTAL
: RBW:1000.000KHz VBW:0.010KHz SWT:Auto RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: D1-2 of 78



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FRON0645B

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
ANT 802.11b CHO1 2412MHz
1 Vertical Fundamental
=
700] ,F/ 700]
o - il e 528 Ui sttt
oo p
Site :03CHI1-HY Site 03CHI1-HY
RO T00D 000Kz VoW 000000 SWT A RO T000 0002 VoW 000 000K 11 SWTALT0
Peak
o
52. ¢ 52. AV 54
. /T
ite :03CHI1-HY 03CHI1-HY
Condition : AV6_BE_54 3m HORN 9120D-HF_1326 VERTICAL Condition 1 AV6_54 3m HORN 9120D-HF_1326 VERTICAL
ROWEIO0D 000k VoW O OLoK STt AOWLO0D 000Kz VoW OOTOR SWTAe
Avg.

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: D1-30f 78



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FRON0645B

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO6 2437MHz - L

Horizontal

Fundamental

1 @BV

) Date: 2021.01.04

e sovm) Date 20210104
1223 122
1050 1050
/
pea 74
700 700
”UM
1 e
524 sk i e R — bt
350 350
15 s
S0 B e mw  aen  za ez L R S ST )
Treuency (M) requency (i)
Site :03CH11-HY Site. 03CH11-HY
Condition :PEAK_BE_74 3m HORN 9120D-HF_1326 HORTZONTAL Condition : PEAK_74 3m HORN 91200-HF _1326 HORIZONTAL
 RBW-1000.000KHz VBW:3000000KHz SWT:Auto RBW000.000KHz VBW:3000.000KHz SWT:Auto
) By st 20210104 e o) Dot 20210104
1225 122
1050 ~ 1050
a75] \ a75)
700 \ 700
Vi k ol 50
s 52
. A N
35.0f 30T
13| s
= B e mw a7 e Ze0am oo o son oo eoe zioo 6z 2 3000
reuency () Froguency (i)
ite :03CH11-HY 03CH11-HY
Condition : AV6_BE_54 3m HORN 9120D-HF_1326 HORIZONTAL Condition : AV6_54 3m HORN 9120D-HF_1326 HORIZONTAL

Avg.

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: D1-4 of 78



ssamonias. FCC RADIO TEST REPORT

Report No. : FRON0645B

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO6 2437MHz - R

Horizontal

Fundamental

Peak

1 (@Buvim)

Date: 2021-01.04

/N

A B 74
700) WM( Wy
529 M‘J).L,wh L
350
15|
a0z, za zase 2o 27 e,z 7500
Frequency (Wiz)
site $03CHIL-HY
(Condition :PEAK_BE_74 3m HORN 9120D-HF_1326 HORIZONTAL

+ RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto

Left blank

Avg.

1 (@BuVim)

Date: 2021.01.04

i

AT

ave_eE 54|

420

e
Condition

230 2840, 250, 60, 210, 2480,
Frequency (1Hz)

+03CHI1HY

: AV6_BE_54 3m HORN 9120D-HF_1326 HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

2450,

2500

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: D1-50f 78



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FRON0645B

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO6 2437MHz - L

Vertical

Fundamental

1 (@Buvim) Date: 2021.01.04

Avg.

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

ik Nal IR YN
Site :03CH11-HY Site. 03CHI1-HY
e e oot
=
2. /\ 52
: —
T 1 0 s s
ite :03CH11-HY 03CH11-HY
Condition : AV6_BE_54 3m HORN 9120D-HF_1326 VERTICAL Condition : AV6_54 3m HORN 9120D-HF_1326 VERTICAL

RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: D1-6 of 78



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FRON0645B

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO6 2437MHz - R

Vertical

Fundamental

Peak

1 (@Buvim)

Date: 2021-01.04

LON

el A

PEAK_BE 74

2% 2840, 250, 2460, 210, 2480, 2450, 250
Frequency (MHz)

site +03CHI1HY

Condition :PEAK_BE_74 3m HORN 9120D-HF_1326 VERTICAL

420

+ RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto

Left blank

Avg.

1 (@BuVim)

Date: 2021.01.04

ave_eE 54|

420

ite
Condition

230 2840, 250, 2460, 210,
Frequency (1Hz)
+03CHI1HY

: AV6_BE_54 3m HORN 9120D-HF_1326 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

2480, 2450, 2500

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: D1-7 of 78



ssamonias. FCC RADIO TEST REPORT Report No. : FRON0645B

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CH11 2462MHz

1 Horizontal Fundamental

Ml b
UM A it ] bt Yo
S P T T————
e ency i
Site :03CH11-HY Site. 03CHI1-HY
Conition - PEAK_BE. 74 3m HORN 91200-HF_1326 HORIZONTAL Codition - PEAK. 74 3m HORN S1200-HF._1326 HORIZONTAL
ROW-I000000KH2 VBW:3000000KH SWTAuto REW-1000000K+2 VEW: 3000000k SWT-Auto
vy J—— - J——

709 700)
avd e 4| VG54
525 52

450 7463.2465.2467.2469.2471 7] 91, 2500 000 300 1500, 700 1s00. 2100 2300 2500.  Z700. 3000
Frequency (Mz) Frequency (MHz)
+03CHI1HY 03CHIL-HY
Condition : AV6_BE_54 3m HORN 9120D-HF_1326 HORIZONTAL Condition * AV6_54 3m HORN 91200-HF_1326 HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg.

TEL : 886-3-327-3456

Page Number : D1-8 of 78
FAX : 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT Report No. : FRON0645B

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CH11 2462MHz

1 Vertical Fundamental

1 (@Buvim) Date: 2021.01.04 el (9BuVim)

Date: 20210104

a75] a75)
PEAK_BE 74 PEAK 74
700 700

Wt g J —"
525 Wbl ohoonds e W s TR st
350 359
14 14
v A 25 2T ST ™ e D SR ™ T
reauency (e Freauency (e
Site :03CH11-HY Site. 03CHI1-HY
Condition : PEAK_BE_74 3m HORN 91200 HF 1326 VERTICAL Condition < PEAK_74 3m HORN 9120D. HF_1326 VERTICAL
- RBW:I000.000KHz VBW:3000.000KHz SWT:Auto REW:1000 000KHz VBW:3000 000Kz SWT:Auto
i bat: 20210104 o dBuvim) Date: 20210104
124 1224
1050 1059
oA

709 700)
avd e 4| VG54
525 52

7 491 250 000 300, 1500 1700 1900 2100 2300 2600, 2700, 3000
Freaquency (Mitz) Freauency (M)
$03CHIL-HY 03CHIL-HY
Condition + AVG_BE_54 3m HORN 9120D-HF_1326 VERTICAL Condition + AV6_54 3m HORN 9120D-HF_1326 VERTICAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg.

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : D1-9 of 78



ssamonias. FCC RADIO TEST REPORT

Report No. : FRON0645B

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CH12 2467MHz

Horizontal

Fundamental

1 (@Buvim) Date: 2021.01.04

a75]
PEAK_BE 74|
700 o

N iy L TR T

el (9BuVim)

Date: 20210104

PEAK 74

WMW«-W“M

| SO

Avg.

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

525
359 350
175 175
460 2463.2465.2467.2469. 2471 7 499.2491 249324952497, 2500 000 00 500 700 1900 2100 2300 2600 2700, 3000
Frequency (Mitz) Freauency (M)
site +03CHILHY site 03CHIL-HY
Condition +PEAK_BE_74 3m HORN 9120D-HF_1326 HORIZONTAL Condition +PEAK_74 3m HORN 9120D-HF_1326 HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
A (6Buvim) Date: 2021.01.04 el (@Buvim) Date: 2021.01.04
1225 1225)
1059 e 1050]
s75] \\ o735
N
A\ ava e ba| AVG 54
525 Vi — 52 Y =
—~L T T [T [ []
SN S SRS A
S
359 350
175 175
7460 2463.2465.2467.2469. 2471 7} 491 250 000 300, 1500 1700 1900 2100 2300 2600, 2700, 3000
Freaquency (Mitz) Freauency (M)
+03CHILHY 03CHIL-HY
Condition + AV6_BE_54 3m HORN 9120D-HF_1326 HORIZONTAL Condition + AV6_54 3m HORN 9120D-HF_1326 HORTZONTAL

RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: D1-10 of 78



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FRON0645B

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CH12 2467MHz

1 Vertical

Fundamental

) @B Date: 2021.01.04 el (@BuVim) Date: 2021.01.04
1225 1225
1050 105.0)
i
875/ 87.5(
pean e 74 peal 74
700) 704
L M
12 Mnummm LY EE BV AR O 525 b oA
(AT P —
350 350
15| 75|
460 2463.2465.2467 2469 2471 T 455.24912493 2455 2497, 7500 000 o0 500 4700 Te00 Zio0 200 2500 2700, 000
Freaquency (Hiz) Frequency (HHz)
Site :03CH11-HY Site. 03CH11-HY
Condition + PEAK_BE_74 3m HORN 9120D-HF_1326 VERTICAL Condition +PEAK_74 3m HORN 9120D-HF_1326 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000000KHzZ SWT:Auto
) @Buvim) Date: 2021.01.04 el (@Buvim) Date: 2021.01.04
1225 1225
1050 1054)
e
w75~/ \,\ a7
700 \ 704
Ava e A 54
523 \/\ 52
A 1 P R —
350 354
175) 75|
1460 246324652467 2462471, T 0 00 Ton 500 4700 1900 Z00 200 2500 2700, 3000
Frequency (Hiz) Froquency (HH:)
:03CH11-HY 03CH11-HY
Condition : AV6_BE_54 3m HORN 9120D-HF_1326 VERTICAL Condition : AV6_54 3m HORN 9120D-HF_1326 VERTICAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg.

RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: D1-11 of 78



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FRON0645B

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
ANT 802.11b CH13 2472MHz
1 Horizontal Fundamental
am J
52 Il s 224 i st | B
Site :03CHI1-HY Site 03CHI1-HY
RO T00D 000Kz VoW 000000k WA RBWI000000KHHZ VBWHS000000Kts SWT-Auto
Peak
S|
o75) A~ b NS o
35.0f Js,al,' T
:03CHI1-HY 03CHI1-HY
Condition : AV6_BE_54 3m HORN 9120D-HF_1326 HORIZONTAL Condition 1 AV6_54 3m HORN 9120D-HF_1326 HORIZONTAL
RBWELO30000KHHz VOW O0I0KHE SW T Auto RBW000000KEHz VBW-00IOKL2 SWT-Aute
Avg.

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: D1-12 of 78



ssamonias. FCC RADIO TEST REPORT

Report No. : FRON0645B

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CH13 2472MHz

Vertical

Fundamental

1 (@Buvim) Date: 2021.01.04

i Ny eax e _ja|

el (9BuVim)

Date: 20210104

PEAK 74

Avg.

\ avd e 4|
525 A\
e
350
175
450 7463.2465.2467.2469.2471 7] ot 2500
Frequency (Mz)
+03CHI1HY
Condition : AV6_BE_54 3m HORN 9120D-HF_1326 VERTICAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

AL et
: eyt o incioceste
24 B T A e e
350 350
125 124
60 2463 2405 46T 2408 2471 T 1652451 2453 24552457, 2500 G0 W00 00 o0 W00 7o 200 Z500 700, 000
Froquency (Hr) Freaquency (H:)
Site :03CH11-HY Site. 03CH11-HY
Condition  :PEAK_BE_74 3m HORN 9120D-HF_1326 VERTICAL Condition :PEAK_74 3m HORN 9120D-HF_1326 VERTICAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) (@wuvimy Date: 2021.01.04 o @Buvim) Date:2021.01.04
1224 1224
1050 1050
o7 /\/\\, a75)
~
N
\
709 / Y 700)

VG54
52

L -

350]

175

000 300 1500, 700 1s00. 2100, 2300, 2600.  Z700. 3000

Frequency (MHz)
03CHIL-HY

Condition * AV6_54 3m HORN 91200-HF_1326 VERTICAL

RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: D1-13 of 78



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FRON0645B

2.4GHz 2400~2483.5MHz

WIFI 802.11g (Band Edge @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
ANT 802.11g CHO1 2412MHz
1 Horizontal Fundamental
700| 1 700| / L‘
o] 0 N N S N I € At o
Condition : PEAK_BE_74 3m HORN 9120D-HF_1326 HORIZONTAL Condition PEAK_74 3m HORN 9120D-HF_1326 HORIZONTAL
R To0D00ks VoW 3000200 st Rk To00000K2 VoW SO0 000K ot
Peak
[ IS . v N VU AU B | VU R
35.0( 35»"#
Site 1 03CHIL-HY Site 1 03CHIL-HY
Condition : AV6_BE_54 3m HORN 9120D-HF_1326 HORIZONTAL Condition 'AV6_54 3m HORN 9120D-HF_1326 HORIZONTAL
: RBW:1000.000KHz VBW:1.000KHz SWT:Auto RBW:1000.000KHz VBW:1.000KHz SWT:Auto
Avg.

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : D1-14 of 78



ssamonias. FCC RADIO TEST REPORT Report No. : FRON0645B

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CHO1 2412MHz

1 Vertical Fundamental

1 (@Buvim)

Date: 2021.01.03 el (9BuVim)

Date: 20210103

1225

1050)

a75]

a75)
PEAK 74
700)

700
1

B S I O
- st AN st

350 350)
1751 75
310 2320, 240, 2360, 2360, 2400, 215 000 300, 1500, 700 1300 2100, 2300 2500,  Z700. 3000
Frequency (Hz) Frequency (MHz)
site +03CHI1HY Site 03CHIL-HY
Condition :PEAK_BE_74 3m HORN 9120D-HF_1326 VERTICAL Condition +PEAK_74 3m HORN 9120D-HF_1326 VERTICAL
+ RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto
1 (@BuVim) Date: 2021.01.03 el (dBuVim) Date: 2021.01.03
1225 1225
105.0) 105.0
—
a75] a75)
709 700)

AVG 54
52 7 52 =

A A
350 350]
175 175
310 2320, 240, 2360, 2380, 2400, 215 000 300, 1500 700 1s00. 2100 2300 2600,  Z700. 3000
Frequency (1Hz) Frequency (MHz)
+03CHI1HY 03CHIL-HY
Condition : AV6_BE_54 3m HORN 9120D-HF_1326 VERTICAL Condition * AV6_54 3m HORN 91200-HF_1326 VERTICAL

+ RBW:1000.000KHz VBW:1.000KHzZ SWT:Auto RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

Avg.

TEL : 886-3-327-3456

Page Number : D1-15 of 78
FAX : 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT Report No. : FRON0645B

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CHO6 2437MHz - L

1 Horizontal Fundamental

1 (@Buvim) Date: 2021.01.03 el (9BuVim)

Date: 20210103

1225

1050)

\.. oea v
700 - ht

I
e & A/ ——

B e

350)
1751 75
310 2340, 2360, 2360, 2400, 2420, 2840, 2460, 2470 000 300, 1500, 700 1%00. 2100, 2300 2600,  Z700. 3000
Frequency (Mz) Frequency (MHz)
site +03CHI1HY Site 03CHIL-HY
Condition +PEAK_BE_74 3m HORN 9120D-HF_1326 HORIZONTAL Condition +PEAK_74 3m HORN 9120D-HF_1326 HORIZONTAL
+ RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
1 (@BuVim) Date: 2021.01.03 el (dBuVim) Date: 2021.01.03
1225 1225

a

709 \ 700)
VG54
52 52

O R Y A "

IS A
350 350
175 175
310 2340, 2360, 2380, 2400, 2420, 2440, 2460, 2470 000 300 1500, 700 1s00. 2100, 2300 2600.  Z700. 3000
Frequency (MHz) Frequency (MHz)
+03CHI1HY 03CHIL-HY
Condition : AV6_BE_54 3m HORN 9120D-HF_1326 HORIZONTAL Condition * AV6_54 3m HORN 91200-HF_1326 HORIZONTAL

+ RBW:1000.000KHz VBW:1.000KHzZ SWT:Auto RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

Avg.

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : D1-16 of 78



SPORTON LAB.

FCC RADIO TEST REPORT

Report No

. - FRONO645B

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO6 2437MHz - R

Horizontal

Fundamental

1 (@Buvim)

Date: 2021-01.03

ST

Avg.

: AV6_BE_54 3m HORN 9120D-HF_1326 HORIZONTAL

+ RBW:1000.000KHz VBW:1.000KHzZ SWT:Auto

e M PEAK_BE 74
700 oy
P,
Wb
525 ek misthortsos i
350
1751
420 2430, 2840, 250, 2460, 210, 2480, 2450, 250
Frequency (MHz)
site +03CHI1HY
Condition +PEAK_BE_74 3m HORN 9120D-HF_1326 HORIZONTAL
+ RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto
1 (@BuVim) Date: 2021.01.03
1225
105.0)
IR
a75] \
700 AN
— S
\ ave_se 54|
525
N
350
175
420 2430, 2840, 250, 60, 210, 2480, 2450, 2500
Frequency (1Hz)
+03CHI1HY
Condition

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: D1-17 of 78



SPORTON LAB.

FCC RADIO TEST REPORT

Repo

rt No. : FRON0O645B

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO6 2437MHz - L

Vertical

Fundamental

1 (@Buvim)

Date: 2021-01.03

1225

1050)

el (9BuVim)

Date: 20210103

PEAK 74

I
O A | O

Avg.

+ RBW:1000.000KHz VBW:1.000KHzZ SWT:Auto

bt 52.5(
Site :03CHI1-HY Site. 03CHI1-HY
s et e e
a1 ‘/V\\ o
.
N O S T — 1
35.0f 350[
ite :03CHI1-HY 03CH11-HY
Condition : AV6_BE_54 3m HORN 9120D-HF_1326 VERTICAL Condition : AV6_54 3m HORN 9120D-HF_1326 VERTICAL

RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: D1-18 of 78



ssamonias. FCC RADIO TEST REPORT

Report No. : FRON0645B

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO6 2437MHz - R

Vertical

Fundamental

Peak

1 (@Buvim)

Date: 2021-01.03

/TN

- 1
700 \\K
525 MW i
350
125
T T . N T T T )
Frogquency (W)
site $03CHILHY
(Condition

:PEAK_BE_74 3m HORN 9120D-HF_1326 VERTICAL
+ RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto

Left Blank

Avg.

1 (@BuVim)

Date: 2021.01.03

ave_eE 54|

420

e
Condition

230 2840, 250,

60, 210, 2480,
Frequency (1Hz)

+03CHI1HY

: AV6_BE_54 3m HORN 9120D-HF_1326 VERTICAL

+ RBW:1000.000KHz VBW:1.000KHzZ SWT:Auto

Left Blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: D1-19 of 78



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FRON0645B

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CH11 2462MHz

1 Horizontal

Fundamental

1 (@Buvim)

Date: 2021-01.03

raam [
- 12
5o fm\ 1osd
87.5| \ 875
RO beax o 71 ) peak 74
700 - 704 ;
e 91 L N A
529 A dinini 528 S —— - Pt
o s
- d
= i o S i 0 T e
ey eyt
Site :03CH11-HY Site. 03CHI1-HY
Condition-PEAK_BE. 74 3m HORN 91200 HF._1326 HORIZONTAL Condition | PEAK 74 3 HORN 9120 HF 1326 HORIZONTAL
RBWA000 000Ks 2 VOW:3000000KHz SWT-Auno REWAT000000K3 12 VEW-3000.000K4 12 SWT-Auto
o ose 0210105 raam -
- 12
5o s
o4 /ﬁ—ﬁ/—j o9
1 \\
R ave_e 54| VG 54
. e a —it
] B N T
o e~
- v
= i e S i 0 T L e I
ey eyt
ite :03CH11-HY 03CH11-HY
Condition : AV6_BE_54 3m HORN 9120D-HF_1326 HORIZONTAL Condition : AV6_54 3m HORN 9120D-HF_1326 HORIZONTAL

+ RBW:1000.000KHz VBW:1.000KHzZ SWT:Auto

Avg.

RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: D1-20 of 78



ssamonias. FCC RADIO TEST REPORT Report No. : FRON0645B

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
ANT 802.11g CH11 2462MHz
1 Vertical Fundamental
Y I
e ‘*\
700 SNV = 700
S D e e
Site :03CHI1-HY Site 03CHI1-HY
RO T00D 000Kz VoW 000000 SWT A RO T000 0002 VoW 000 000K 11 SWTALT0
Peak
7.5/ - 87.5|
— s 5 ks
52.5/ — 52.5 =
T~ | S S o s S
35.0f 35.0( T -
:03CHI1-HY 03CHI1-HY
Condition : AV6_BE_54 3m HORN 9120D-HF_1326 VERTICAL Condition 1 AV6_54 3m HORN 9120D-HF_1326 VERTICAL
ROWELO0D 000K VoW 000K S Tt AOWELO0D 000Kz VoW1 000K SWTAe
Avg.

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : D1-21 of 78



ssamonias. FCC RADIO TEST REPORT

Report No. : FRON0645B

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CH12 2467MHz

Horizontal

Fundamental

Avg.

+ RBW:1000.000KHz VBW:1.000KHzZ SWT:Auto

1 (6Buvim) Date: 2021.01.03 el (@Buvim) Date: 2021-01.03
1225 1225
1050 — 1050
it SN
ws / s
pEAK_BE 74 pEAK 74
700 . 700
T, ‘k«
S— e | Mttt
525 EX S e s
350 35
175 5
50 2460, 270, 240, 200, 0 000 00 500 700 1900 2100 2300 2600 2700, 3000
Frequency (MHz) Freauency (M)
site +03CHILHY site 03CHIL-HY
Condition + PEAK_BE_74 3m HORN 9120D-HF_1326 HORIZONTAL Condition +PEAK_74 3m HORN 9120D-HF_1326 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
A (6Buvim) Date: 2021.01.03 el (@Buvim) Date: 2021-01.03
1225 1225
1050 1050
a7 a1
AVG e 54 AVG 54
s2glr”” — 52 i -
e T
R
O S S
350 350
175 11
50 2460, 270, 240, 2050, 0 000 00 500 700 1900 2100 2300 2600 2700, 3000
Frequency (MHz) Freauency (M)
e +03CHILHY 03CHIL-HY
Condition + AV6_BE_54 3m HORN 9120D-HF_1326 HORIZONTAL Condition + AV6_54 3m HORN 9120D-HF_1326 HORIZONTAL

RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: D1-22 of 78



ssamonias. FCC RADIO TEST REPORT Report No. : FRON0645B

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CH12 2467MHz

1 Vertical Fundamental

1 (@Buvim) Date: 2021.01.03 el (9BuVim)

Date: 20210107

105.0)
org ST, g
/ \\\ peaK e 74 peak 74

700) 704

L T
525 T — R P oipigieid)| Lot st e
350 350
15| 75|

50 zac0. a0, Za0. 250, 7500 G0 w00 90 o0 a0 zion  zi00 2600 Z700. 000

Frequency (Hie) Frequency (WHz)

site $03CHIL-HY site 03CHILHY
Condition + PEAK_BE_74 3m HORN 9120D-HF_1326 VERTICAL Condition +PEAK_74 3m HORN 9120D-HF_1326 VERTICAL

+ RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto

Peak

A (@BuVim) Date: 2021.01.03 el (dBuVim)

Date: 2021.01.07

/ AN A6 e 54 A 54
52| S == 52 =

O U A S
350 350]
175 175
450 2460, 270, 2a80. 2450, 2500 000 300 1500, 700 1s00. 2100 2300, 2500.  Z700. 3000
Frequency (Hz) Frequency (MHz)
+03CHI1HY 03CHIL-HY
Condition : AV6_BE_54 3m HORN 9120D-HF_1326 VERTICAL Condition * AV6_54 3m HORN 91200-HF_1326 VERTICAL

+ RBW:1000.000KHz VBW:1.000KHzZ SWT:Auto RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

Avg.

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : D1-23 of 78



ssamonias. FCC RADIO TEST REPORT Report No. : FRON0645B

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CH13 2472MHz

1 Horizontal Fundamental

1 (@Buvim)

Date: 2021-01.03

el (9BuVim) Date: 2021.01.03

122
1050 1054
a1 = — ors

peaK oe 74 peak 74
700 709
52.5¢ ..‘.._uww(‘/

B 28 e S N e
350 350)
1751 75
450 2450, 270, 2450, 2450, 250 000 300, 1500, 700 1300 2100, 2300 2600,  Z700. 3000
Frequency (MHz) Frequency (MHz)
site +03CHI1HY Site 03CHIL-HY
Condition +PEAK_BE_74 3m HORN 9120D-HF_1326 HORIZONTAL Condition +PEAK_74 3m HORN 9120D-HF_1326 HORIZONTAL
+ RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
A (@BuVim) Date: 2021.01.03 el (dBuVim) Date: 2021.01.03
1225 1225
105.0) 105.0
a75]

709 700)
ave_eE 54| VG54
525 52

S I — N
350 350]
175 175
450 2460, 270, 2a80. 2450, 2500 000 300 1500, 700 1s00. 2100, 2300, 2600.  Z700. 3000
Frequency (Hz) Frequency (MHz)
+03CHI1HY 03CHIL-HY
Condition : AV6_BE_54 3m HORN 9120D-HF_1326 HORIZONTAL

Condition * AV6_54 3m HORN 91200-HF_1326 HORIZONTAL

+ RBW:1000.000KHz VBW:1.000KHzZ SWT:Auto RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

Avg.

TEL : 886-3-327-3456

Page Number : D1-24 of 78
FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FRON0645B

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CH13 2472MHz

1 Vertical

Fundamental

1 (@Buvim)

1225

1050)

e
/ 1
52.5) M‘M‘\A""//

el (9BuVim)

Date: 20210103

PEAK 74

gt bt et i
PR T S

350 350)
1751 75
450 2450, 270, 2450, 000 300, 1500, 700 1300 2100, 2300 2600,  Z700. 3000
Frequency (MHz) Frequency (MHz)
site +03CHI1HY Site 03CHIL-HY
Condition :PEAK_BE_74 3m HORN 9120D-HF_1326 VERTICAL Condition +PEAK_74 3m HORN 9120D-HF_1326 VERTICAL
+ RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto
1 (@Buvim) el (dBuVim) Date: 2021.01.03

1225 1225

105.0) 105.0

a75] a75)

—
709 700)
/ VG 54
525 e 52
A R S A -

350 [lesse

175 175

450 2460, 270, 2a80. 000 300 1500, 700 1s00. 2100, 2300, 2600.  Z700. 3000
Frequency (Hz) Frequency (MHz)
+03CHI1HY 03CHIL-HY
Condition : AV6_BE_54 3m HORN 9120D-HF_1326 VERTICAL Condition * AV6_54 3m HORN 91200-HF_1326 VERTICAL

+ RBW:1000.000KHz VBW:1.000KHzZ SWT:Auto

Avg.

RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 D1-25 of 78



ssamonias. FCC RADIO TEST REPORT Report No. : FRON0645B

2.4GHz 2400~2483.5MHz
WIFI 802.11n HT20 (Band Edge @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT20 CHO1 2412MHz

1 Horizontal Fundamental

1 (@BuVim) Date: 2021-01.03

| (@BuVim) Date: 20210103

1054
o) o4

pea 74
70 P 70d T

‘\W{‘u cd

e
R

=

350)
175 175
310 2520, 2540, 2360. 2580, 2400. 215 000 300 500 700 1%00. 2100 2300 2500. 2700,
Frequency (MHz) Frequency (MHz)
Site $03CHILHY Site £ 03CHIL-HY
Condition +PEAK_BE_74 3m HORN 9120D-HF_1326 HORTZONTAL Condition PEAK_74 3m HORN 9120D-HF_1326 HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
1 (0B Date: 2021-01.03 el (dBuvim) Date: 20210103
1225 1225

s
.

» | v 54
[ R B : T G ]
N S 1ol

354 35

179 14

TR D o D Jion s oo 0 w0 w0 Taoo o0 0 700 700
freauency (o Heauency (Whs)
Site 2 03CHI1-HY Site 2 03CHI1-HY
Condition : AV6_BE_54 3m HORN 9120D-HF_1326 HORIZONTAL Condition /AV6_54 3m HORN 9120D-HF_1326 HORIZONTAL
: RBW:1000.000KHz VBW:1.000KHz SWT:Auto

RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

Avg.

TEL : 886-3-327-3456

Page Number : D1-26 of 78
FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FRON0645B

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT20 CHO1 2412MHz

Vertical

Fundamental

1 (@Buvim)

Date: 2021-01.03

Avg.

+ RBW:1000.000KHz VBW:1.000KHzZ SWT:Auto

RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

e amavim) Date: 20210103
1225 122
1050 1054
=
a1 ors
peak 74
704 — 70 i
v bt
[ NP
350 354
13 ez
S0 3. 0. 7560, 7560, 0 7 G0 ™o w0 oo 1o 7o B0 306 200 000
Freauency (W) Freauency (Ha)
Site :03CH11-HY Site. 03CH11-HY
Condition  +PEAK_BE_74 3m HORN 9120D-HF_1326 VERTICAL Condition :PEAK_74 3m HORN 91200-HF_1326 VERTICAL
 RBW:I000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) aBovim Date: 20210103 e amuvim) Date 20210103
1225 122
1050 1050
a1 o7
700 70
J
52 52 T
o |
IS O P
350 350
123 12
S0 7520 0. 7560, 760, 0 7s o ™o 10 oo 1o 7o B 306 2700 00
Froauency () Frequency (Hi)
ite :03CH11-HY 03CH11-HY
Condition : AV6_BE_54 3m HORN 9120D-HF_1326 VERTICAL Condition : AV6_54 3m HORN 9120D-HF_1326 VERTICAL

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 D1-27 of 78



ssamonias. FCC RADIO TEST REPORT Report No. : FRON0645B

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT20 CHO6 2437MHz - L

1 Horizontal Fundamental

1 (@Buvim) Date: 2021.01.03 el (9BuVim)

Date: 20210103

1225

1050)

-t 1054 k

PEAK 74
700) il 700 7
Mv‘ e /
525) st S
e S b 0
350 350)
1751 75
310 2340, 2360, 2360, 2400, 2420, 2840, 2460, 2470 000 300, 1500, 700 1%00. 2100, 2300 2600,  Z700. 3000
Frequency (Mz) Frequency (MHz)
site +03CHI1HY Site 03CHIL-HY
Condition +PEAK_BE_74 3m HORN 9120D-HF_1326 HORIZONTAL Condition +PEAK_74 3m HORN 9120D-HF_1326 HORIZONTAL
+ RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
1 (@BuVim) Date: 2021.01.03 el (dBuVim) Date: 2021.01.03
1225 1225
105.0) 105.0
a75] a75)
709 700)

e

350 ==

175
310 2340, 2360, 2380, 2400, 2420, 2440, 2460, 2470 000 300 1500, 700 1s00. 2100, 2300 2600.  Z700. 3000
Frequency (MHz) Frequency (MHz)
+03CHI1HY 03CHIL-HY
Condition : AV6_BE_54 3m HORN 9120D-HF_1326 HORIZONTAL Condition * AV6_54 3m HORN 91200-HF_1326 HORIZONTAL

+ RBW:1000.000KHz VBW:1.000KHzZ SWT:Auto RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

Avg.

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : D1-28 of 78



ssamonias. FCC RADIO TEST REPORT

Report No

. - FRONO645B

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT20 CHO6 2437MHz - R

Horizontal

Fundamental

Peak

1 (@Buvim) Date: 2021.01.03

v S peaK B 74
700 \m.w
A
525/ m‘w—i«-w‘.‘ ettt
350
125
T T . T T T )
Frogquency (W)
site $03CHILHY
(Condition :PEAK_BE_74 3m HORN 9120D-HF_1326 HORIZONTAL

+ RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto

Left blank

Avg.

1 (@BuVim) Date: 2021.01.03

ave_eE 54|
~ e —

420

Condition

230 2840, 250, 60, 210, 2480, 2450, 2500
Frequency (1Hz)

+03CHI1HY

: AV6_BE_54 3m HORN 9120D-HF_1326 HORIZONTAL

+ RBW:1000.000KHz VBW:1.000KHzZ SWT:Auto

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: D1-29 of 78



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FRON0645B

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT20 CHO6 2437MHz - L

Vertical

Fundamental

1 @BV

) Date: 2021.01.03

Avg.

+ RBW:1000.000KHz VBW:1.000KHzZ SWT:Auto

|

700 w/f 700 I

* ~ RN R N .
Site :03CH11-HY Site. 03CHI1-HY

oo o oL,

a7s| m a7

R - ] R |V

-

ite :03CH11-HY 03CH11-HY
Condition : AV6_BE_54 3m HORN 9120D-HF_1326 VERTICAL Condition : AV6_54 3m HORN 9120D-HF_1326 VERTICAL

RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: D1-30 of 78



ssamonias. FCC RADIO TEST REPORT

Report No. : FRON0645B

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT20 CHO6 2437MHz - R

Vertical

Fundamental

1 (@Buvim)

Date: 2021-01.03

I
. \a\/\%

PEAK_BE 74

1

420 2430, 2840, 250, 2460, 210, 2480,

Avg.

+ RBW:1000.000KHz VBW:1.000KHzZ SWT:Auto

: s B0
Frogquency (W)
site $03CHILHY
Condition  :PEAK_BE_74 3m HORN 9120D-HF_1326 VERTICAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) (@wuvimy Date: 2021.01.03

1224

1050

a1s| /_V_H\

\
700 S
|~ N \ AV B 54
525
'
350
175
T 7 S T T oz sz 70
Froquency ()
$03CHILHY
Condition  :AV6_BE_54 3m HORN 9120D-HF_1326 VERTICAL

Left Blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: D1-31 of 78



ssamonias. FCC RADIO TEST REPORT Report No. : FRON0645B

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT20 CH11 2462MHz

1 Horizontal Fundamental

1 (@Buvim) Date: 2021.01.03

o1 GBuvim) Date: 2021-01.03
1225 1225
1050 SN N— 105.0)
— _,.WW\
a75] RN a75)
A PEAK_BE 74 PeAK 74
700 =N A ks 70,0/ I
\“’WWM ~,J
52| s 28 B A
350 350
15| 75|
50 zac0. a0, Za0. 250, 7500 000 o0 S0 4700 Te00 Zo0 200, 2500 2700, 000
Frequency (Wiy) Frequency (HHz)
Site :03CH11-HY Site. 03CH11-HY
Condition < PEAK_BE_74 3m HORN 9120D-HF_1326 HORIZONTAL Condition +PEAK_74 3m HORN 9120D-HF_1326 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000000KHzZ SWT:Auto
) @Bvim) Date: 2021.01.03 el (@Buvim) Date: 2021.01.03
1225 1225
1050 1054)

avo B 54 G 54

EX T == 52: i =~

S — S S | S ——
T
350 350
15| 75|
450 2460, 270, 240, 2450, 2500 000 T 500 1700 1900 2100 2300 2500 2700, 000
Froquency (MHz) Frequency (HiHz)
$03CHILHY O3CHIL-HY

Condition + AV6_BE_54 3m HORN 9120D-HF_1326 HORIZONTAL Condition + AV6_54 3m HORN 9120D-HF_1326 HORTZONTAL

+ RBW:1000.000KHz VBW:1.000KHzZ SWT:Auto RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

Avg.

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : D1-32 of 78



ssamonias. FCC RADIO TEST REPORT Report No. : FRON0645B

WIFI 2.4GHz 2400~2483.5MHz Fundamental @ 3m

ANT 802.11n HT20 CH11 2462MHz

1 Vertical Fundamental

1 (@Buvim)

pres—
i
R GRS Vesstoessrinie
=
Fresncy b ey

Site :03CH11-HY Site. 03CHI1-HY
Condition £ PEAK_BE. 74 3m HORN 91200-HE_1326 VERTICAL Coniifin1PEAK_74 51 HORN 91200-H_1326 VERTICAL

RBWEIOO3000KH2 VEW-3000000KHz SWT-AuTo RBMI000000KH2 VBW-3000000KHz SWT-AvTo

o735 f_’—v_ﬁ\ a7
700
A6 e 54 A 54
52

~ 52

] 5
o
|
350 350]
175 175
450 2460, 270, 2a80. 2450, 2500 000 300 1500, 700 1s00. 2100 2300 2500.  Z700. 3000
Frequency (Hz) Frequency (MHz)
+03CHI1HY 03CHIL-HY
Condition : AV6_BE_54 3m HORN 9120D-HF_1326 VERTICAL Condition * AV6_54 3m HORN 91200-HF_1326 VERTICAL

+ RBW:1000.000KHz VBW:1.000KHzZ SWT:Auto RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

Avg.

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : D1-33 of 78



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FRON0645B

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
ANT 802.11n HT20 CH12 2467MHz
1 Horizontal Fundamental
7.5/ M\/\ 87.5|
[ | NP
525 A st L N PP e v L S d
Site :03CHI1-HY Site 03CHI1-HY
RO T00D 000Kz VoW 000000k WA RBWI000000KHHZ VBWHS000000Kts SWT-Auto
Peak
700 AN 700]
\\ A e 54 b 54
I AU A B
35.0f 35.0( eSS
ite :03CHI1-HY 03CHI1-HY
Condition : AV6_BE_54 3m HORN 9120D-HF_1326 HORIZONTAL Condition 1 AV6_54 3m HORN 9120D-HF_1326 HORIZONTAL
RBWELO00000KHHz VOW-L000KHZ SWT-Auto RBW000000KEz VBW-L000KL2 SWT-Aute
Avg.

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: D1-34 of 78



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FRON0645B

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT20 CH12 2467MHz

Vertical

Fundamental

1 (@Buvim)

Date: 2021-01.03

Avg.

+ RBW:1000.000KHz VBW:1.000KHzZ SWT:Auto

e
o
o Ao
%29 [ P T———————
Site :03CH11-HY Site. 03CHI1-HY
Rt ssoR Vom0 e w0 vows oot T
\\
525 S S 52 =
S
T
ite :03CH11-HY 03CH11-HY
Condition : AV6_BE_54 3m HORN 9120D-HF_1326 VERTICAL Condition : AV6_54 3m HORN 9120D-HF_1326 VERTICAL

RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: D1-35 of 78



ssamonias. FCC RADIO TEST REPORT Report No. : FRON0645B

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT20 CH13 2472MHz

1 Horizontal Fundamental

1 (@Buvim) Date: 2021.01.03 el (9BuVim) Date: 2021.01.03
1225 1225
1050) 1050
] et a7

PEAK_BE 74 PEAK 74
700 700

i R

e 525)

e ———————

350 350)
1751 75
450 2450, 270, 2450, 2450, 250 000 300, 1500, 700 1300 2100, 2300 2600,  Z700. 3000
Frequency (MHz) Frequency (MHz)
site +03CHI1HY Site 03CHIL-HY
Condition +PEAK_BE_74 3m HORN 9120D-HF_1326 HORIZONTAL Condition +PEAK_74 3m HORN 9120D-HF_1326 HORIZONTAL
+ RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
A (@BuVim) Date: 2021.01.03 el (dBuVim) Date: 2021.01.03
1225 1225
105.0) 105.0
a75] a75)
/
709 700)
ave_eE 54| VG54
525 52
— [N IS
A AU A S S
350 350]
175 175
450 2460, 270, 2a80. 2450, 2500 000 300 1500, 700 1s00. 2100, 2300, 2600.  Z700. 3000
Frequency (Hz) Frequency (MHz)
+03CHI1HY 03CHIL-HY
Condition : AV6_BE_54 3m HORN 9120D-HF_1326 HORIZONTAL Condition * AV6_54 3m HORN 91200-HF_1326 HORIZONTAL

+ RBW:1000.000KHz VBW:1.000KHzZ SWT:Auto RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

Avg.

TEL : 886-3-327-3456

Page Number : D1-36 of 78
FAX : 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT Report No. : FRON0645B

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT20 CH13 2472MHz

1 Vertical Fundamental

1 (@Buvim)

Date: 2021-01.03

el (9BuVim) Date: 2021.01.03

A 875
PEAK_BE 74 PEAK 74
700 700

- O

N
I p————

350 350)
1751 75
450 2450, 270, 2450, 2450, 250 000 300, 1500, 700 1300 2100, 2300 2600,  Z700. 3000
Frequency (MHz) Frequency (MHz)
site +03CHI1HY Site 03CHIL-HY
Condition :PEAK_BE_74 3m HORN 9120D-HF_1326 VERTICAL Condition +PEAK_74 3m HORN 9120D-HF_1326 VERTICAL
+ RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto
A (@BuVim) Date: 2021.01.03 el (dBuVim) Date: 2021.01.03
1225 1225
105.0) 105.0
a75] a75)
—
709 700)
ave_eE 54| VG54
525 52
| P NS AU SN IS o E—_—
| 0 SO RO RS .
350 350
175 175
450 2460, 270, 2a80. 2450, 2500 000 300 1500, 700 1s00. 2100, 2300, 2600.  Z700. 3000
Frequency (Hz) Frequency (MHz)
+03CHI1HY 03CHIL-HY
Condition : AV6_BE_54 3m HORN 9120D-HF_1326 VERTICAL Condition * AV6_54 3m HORN 91200-HF_1326 VERTICAL

+ RBW:1000.000KHz VBW:1.000KHzZ SWT:Auto RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

Avg.

TEL : 886-3-327-3456

Page Number : D1-37 of 78
FAX : 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT Report No. : FRON0645B

2.4GHz 2400~2483.5MHz
WIFI 802.11n HT40 (Band Edge @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT40 CHO3 2422MHz - L

1 Horizontal Fundamental

1 (@BuVim) Date: 2021-01.03

.
—
700) - ”““\«,«\ 700] 1
ot
I A, B Y oo
o e e
Condition : PEAK_BE_74 3m HORN 9120D-HF_1326 HORIZONTAL Condition PEAK_74 3m HORN 9120D-HF_1326 HORIZONTAL
R To0D000ks VoW 000200 St Rk To00000K2 VoW SO0 000K ot
.
- N N il b
B B MJ I A
I — i
Site 2 03CHI1-HY Site 2 03CHI1-HY
Condition : AV6_BE_54 3m HORN 9120D-HF_1326 HORIZONTAL Condition /AV6_54 3m HORN 9120D-HF_1326 HORIZONTAL
: RBW:1000.000KHz VBW:3.000KHz SWT:Auto

RBW:1000.000KHz VBW:3.000KHz SWT:Auto

Avg.

TEL : 886-3-327-3456

Page Number : D1-38 of 78
FAX : 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT

Report No

. - FRONO645B

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT40 CHO3 2422MHz - R

Peak

Horizontal Fundamental
-
7.5/ \
Mo
"N tefehen] »
s escin]
Condition : PEAK_BE_74 3m HORN 9120D-HF_1326 HORIZONTAL

+ RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto

Left Blank

Avg.

1 (@BuVim)

L
87.5) \
\
_
525 e
—
:03CH11-HY
Condition : AV6_BE_54 3m HORN 9120D-HF_1326 HORIZONTAL

+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto

Left Blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: D1-39 of 78



ssamonias. FCC RADIO TEST REPORT

Report No. : FRON0645B

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT40 CHO3 2422MHz - L

Vertical

Fundamental

1 (@Buvim)

-
B

—

el (9BuVim)

Date: 20210103

1

’ PEAK 74

YN

o P PP ———— T

Avg.

+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto

2340, 2360, 2360, 2420, 2840, 000 300, 1500, 700, 1300 2100, 2300 2500,  Z700. 3000
Frequency (Mz) Frequency (MHz)
site +03CHI1HY 03CHIL-HY
Condition :PEAK_BE_74 3m HORN 9120D-HF_1326 VERTICAL Condition +PEAK_74 3m HORN 9120D-HF_1326 VERTICAL
+ RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto
1 (@BuVim) el (dBuVim) Date: 2021.01.03
1225
105.0)
1
a75]
709
VG54
52 a
B | IV AU ——
I - SRR B O B S SN A
350 1
175
310 2340, 2360, 2380, 2400, 2420, 2440, 000 300 1500, 700, 1s00. 2100 2300 2500,  Z700. 3000
Frequency (MHz) Frequency (MHz)
ite +03CHI1HY 03CHIL-HY
Condition : AV6_BE_54 3m HORN 9120D-HF_1326 VERTICAL Condition * AV6_54 3m HORN 91200-HF_1326 VERTICAL

RBW:1000.000KHz VBW:3.000KHz SWT:Auto

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: D1-40 of 78



ssamonias. FCC RADIO TEST REPORT

Report No. : FRON0645B

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT40 CHO3 2422MHz - R

Vertical

Fundamental

1 (@Buvim)

Date: 2021-01.03

wﬂ/v'\\
a75]

Avg.

: AV6_BE_54 3m HORN 9120D-HF_1326 VERTICAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto

peaK e 74
700)
M\ﬁ”"*w
b
52| N o H
350
15|
a0z, za sz a0 zam 20 2600
Frequency (Wiz)
site $03CHIL-HY
Condition + PEAK_BE_74 3m HORN 9120D-HF_1326 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) @Bvim) Date: 2021.01.03
1225
1050
a5\ T
AvG e 54
525 b—m\AN\
350
175)
T T N T T T TR
Froquency (Mie)
3 +03CHIL-HY
Condition

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: D1-41 of 78



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FRON0645B

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT40 CHO6 2437MHz - L

Horizontal

Fundamental

1 @BV

) Date: 2021.01.03

-

el (9BuVim)

Date: 20210103

PEAK 74

-~ o ks
(RS ————

|
(NN

e

Avg.

+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto

354
14 14
570 T Y B T T TR oo e w0 oo Tamo zio0 o Zaoo 7o 360
Treuency Wiz Freauency (e
Site :03CH11-HY Site. 03CHI1-HY
Condition : PEAK_BE_74 3m HORN 91200 HF_1326 HORTZONTAL Condition :PEAK_74 3m HORN 9120D-HF_1326 HORTZONTAL
 RBW:I000.000KHz VBW:3000.000kHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
1 gBuvim) bat: 20210103 o ) et 20210103
124 1224
105 1054
o o4
700 704 ‘
N / st
52 o 52
LL et I, ]
5 U A A S
354 354
113 114
510 T . BN R T oo a0 0. oo TaooZio0 o Zeoo  Zio 30
reuoncy Wiz Freauency (i)
ite :03CH11-HY 03CH11-HY
Condition : AV6_BE_54 3m HORN 9120D-HF_1326 HORIZONTAL Condition : AV6_54 3m HORN 9120D-HF_1326 HORIZONTAL

RBW:1000.000KHz VBW:3.000KHz SWT:Auto

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: D1-42 of 78



ssamonias. FCC RADIO TEST REPORT Report No. : FRON0645B

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT40 CHO6 2437MHz - R

1 Horizontal Fundamental
o -
ey
\
700) h’\/\/\%‘) S
524 Tt
Condition : PEAK_BE_74 3m HORN 9120D-HF_1326 HORIZONTAL

+ RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto

Peak Left blank

1 (@BuVim) Date: 2021.01.03

AVG_BE 54]
525 T |
350
175

420 2430, 2440, 2450, 2460 2470, 2450, 2450, 2500
Frequency (MHz)
+03CHI1-HY
Condition : AV6_BE_54 3m HORN 9120D-HF_1326 HORIZONTAL

+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto

Avg. Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : D1-43 of 78



ssamonias. FCC RADIO TEST REPORT Report No. : FRON0645B

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT40 CHO6 2437MHz - L

1 Vertical Fundamental

1 (@Buvim) Date: 2021.01.03 el (9BuVim)

Date: 20210103

1225

1050)

e T
w14 f a7
pEAk 74
700 709
e
v 529 -
ppm——

Hewency easncy i
Site :03CH11-HY Site. 03CHI1-HY
Condtion PEAK_BE. 74 3m HORN 91200-HF_1326 VERTICAL Condition. < PEAK.74 3m HORN 9120D-HF_1326 VERTICAL
RBWI000.000KHz VBW:3000000KHz SWTAuto RBW:I000000K+2 VBW3000000KHz SWTAuto
75 Y e o7
‘
v~ aes IS O J S R
(N I IS s
[
Hewoncy Heasncy i
:03CH11-HY 03CH11-HY
Condition : AV6_BE_54 3m HORN 9120D-HF_1326 VERTICAL Condition : AV6_54 3m HORN 9120D-HF_1326 VERTICAL

+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto RBW:1000.000KHz VBW:3.000KHz SWT:Auto

Avg.

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : D1-44 of 78



ssamonias. FCC RADIO TEST REPORT

Report No. : FRON0645B

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT40 CHO6 2437MHz - R

Horizontal

Fundamental

Peak

1 (@Buvim)

Date: 2021-01.03

I il
a75)

\’MV\ PEAK_BE 74
700)
VA
el

52| ]
350
15|

a0z, za zase 2o 27 e,z 7500

Frequency (WH:)

site $03CHIL-HY
(Condition :PEAK_BE_74 3m HORN 9120D-HF_1326 VERTICAL

+ RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto

Left blank

Avg.

1 (@BuVim)

Date: 2021.01.03

o7, s/—'k\/"'ﬂﬁ

709 !

N ave_eE 54|
525 T3
350
175
420 2430, 2840, 250, 60, 210, 2480, 2450, 2500
Frequency (1Hz)
+03CHI1HY
Condition : AV6_BE_54 3m HORN 9120D-HF_1326 VERTICAL

+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: D1-45 of 78



ssamonias. FCC RADIO TEST REPORT

Report No. : FRON0645B

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT40 CHO9 2452MHz - L

Horizontal

Fundamental

)

el (9BuVim)

Date: 20210103

Avg.

+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto

RBW:1000.000KHz VBW:3.000KHz SWT:Auto

12 12
154 S s
s oo
ek ot
700| 700| J
I ol e st
et s b
250 250
1 e
P mm mm o mm T LSS e Y
eency roaency i
Site :03CH11-HY Site. 03CHI1-HY
Condtion PEAK_BE. 74 3m HORN 91200 HF_1326 HORTZONTAL Condition. < PEAK.74 3m HORN 9120DHE_1326 HORIZONTAL
RBWI000.000KHz VBW:3000000KHz SWTAuto RBW:I000000K+2 VBWE3000000KHz SWT-Auto
i S [
121 124
054 s
s e
9 700
. . o
e -
20 250
w3 19
o B e 111 T T L
evency ey Troasncy i
ite :03CH11-HY 03CH11-HY
Condition : AV6_BE_54 3m HORN 9120D-HF_1326 HORIZONTAL Condition : AV6_54 3m HORN 9120D-HF_1326 HORIZONTAL

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: D1-46 of 78




ssamonias. FCC RADIO TEST REPORT Report No. : FRON0645B

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT40 CHO9 2452MHz - R

1 Horizontal Fundamental

1 (@Buvim)

Date: 2021-01.03

(I s
.
oy
sie 03cHILHY
Condition : PEAK_BE_74 3m HORN 9120D-HF_1326 HORIZONTAL

+ RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto

Peak Left blank

1 (@BuVim) Date: 2021.01.03

o9 \/—H\
700 \
o LU P

i ——

420 2430, 2840, 250, 2460, 210, 2480, 2450, 2500
Frequency (1Hz)
+03CHI1HY
Condition : AV6_BE_54 3m HORN 9120D-HF_1326 HORIZONTAL

+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto

Avg. Left blank

TEL : 886-3-327-3456

Page Number : D1-47 of 78
FAX : 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT Report No. : FRON0645B

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT40 CHO9 2452MHz - L

1 Vertical Fundamental

s gsuvm) oot 20210103 o oot 20210103
1224 1224

1059 1050

w73 f o3 (

peak 74
709 J 704 J k
; s

a I | Neaamsstcachoid
525, 25T B e———E L
350 350
175 175
310 2340, 2360. 2380 2420, 2440, 2460. 2470 000 1300, 1500, 700 1900. 2100 2300,  2500. 2700 3000
Frequency (MHz) Frequency (MHz)
Site + 03CHII-HY Site 03CH1I-HY
Condition :PEAK_BE_74 3m HORN 9120D-HF_1326 VERTICAL Condition :PEAK_74 3m HORN 9120D-HF_1326 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
1 (dBuVim) Date: 2021.01.03 el (dBuVim) Date: 2021.01.03
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WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m
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Report No. : FRON0645B

Date: 2021.01.05 el (9BuVim)

1225
1050
a75)

PEAK 74
700

a6 5
52 2

1
350)
75
4000 6000, 5000, 10000. 12000 14000. 16000 13000 20000 22000. 25000 000 4000. 6000, G000 10000 12000. 14000. 16000. 13000, Z0000. 22000.
Frequency (Mz)
HY Site 03CHIL-HY
+PEAK_74 3m HORN 91200-HF_1326 HORIZONTAL Condition +PEAK_74 3m HORN 9120D-HF_1326 VERTICAL

Detector Peak

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number




FCC RADIO TEST REPORT

WIFI
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Emission below 1GHz
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<Sample 2>
<Dipole Antenna>

2.4GHz 2400~2483.5MHz
WIFI 802.11b (Band Edge @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CHO1 2412MHz
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Condition : AV6_BE_54 3m HORN 9120D-HF_1326 VERTICAL Condition : AV6_54 3m HORN 9120D-HF_1326 VERTICAL
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WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
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1 Vertical Fundamental

g

wd

00 [PEAK_BE 74 809 PEAK 74,
ol A U 7w
500 L e s

s

Site :03CHI1-HY Site 03CHI1-HY

RO T00D 000Kz VoW 000000 SWT A RO T000 0002 VoW 000 000K 11 SWTALT0
Peak

rod AL

i

80.0) v\ 80.0|

70.0f ¢ 70.0|

w0 A e
w00 BN iy

s

40.0) B S

s

e :03CHI1-HY 03CHI1-HY
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Avg.

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : D2-8 of 154



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FRON0645B
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
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2.4GHz 2400~2483.5MHz

WIFI 802.11g (Band Edge @ 3m)

WIFI
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
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2.4GHz 2400~2483.5MHz Band Edge @ 3m
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802.11g CHO6 2437MHz - R

Horizontal

Fundamental

1 (@Buvim)

Avg.

+ RBW:1000.000KHz VBW:1.000KHzZ SWT:Auto

oo 20201203
1309
1200
o9
1009 .
o /mwu\
200 / N — |
Y |
o e
™
509
ad
500
200
109
T N WIS RN e
Freauency (e
site -03cHiLHY
Condition : PEAK_BE_74 3m HORN 9120D-HF_1326 HORIZONTAL
- RBW:I000.000KHz VBW:3000.000KHz SWT:Auto
Peak Left blank
i bate:2020.1203
1309
1200
o9
1009
a0 e
s / \
700
s \\ o
509 —
ad
309
200
109
L NS R T
Freauency (e
ite <03cHiLHY
Condition : AV6_BE_54 3m HORN 9120D-HF_1326 HORIZONTAL

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FRON0645B

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO6 2437MHz - L

Vertical

Fundamental

Avg.

+ RBW:1000.000KHz VBW:1.000KHzZ SWT:Auto

RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

sod
o
809 809 PEAK 74,
50, = 00, i b b
g
A s
Site :03CH11-HY Site. 03CHI1-HY
Comtion PEAK_BE 74 3m HORN 912001306 VERTICAL Coniton £ PEAK78 3m HORN 91200 HE_1326 VERTICAL
ROWTO00 000Kz VEW- 50000002 SWT A RBWT000000KH2 VO 500020012 SWT AUTo
Peak
s
500 500 N o ——
40.0| e An.ou,,_—————w——’—/’_‘“hj
g
s s
:03CH11-HY 03CH11-HY
Condition : AV6_BE_54 3m HORN 9120D-HF_1326 VERTICAL Condition : AV6_54 3m HORN 9120D-HF_1326 VERTICAL

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No

. - FRONO645B

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO6 2437MHz - R

1 Vertical Fundamental
-
/T
wa -/ \
=4 N —
500 MMMW
50.0 i
o
(Condition :PEAK_BE_74 3m HORN 9120D-HF_1326 VERTICAL
R I00E00R 1 VeI 30000000: ST A
Peak Left Blank
-
=
o — A
wwol ) b
- \\‘ T AVG_BE 54
50.0 TS~ 1
s
Condition : AV6_BE_54 3m HORN 9120D-HF_1326 VERTICAL
: RBW:1000.000KHz VBW:1.000KHz SWT:Auto
Avg. Left Blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FRON0645B

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CH11 2462MHz

Horizontal

Fundamental

Avg.

+ RBW:1000.000KHz VBW:1.000KHzZ SWT:Auto

) aBovim Date: 20201203 e aBovm) Dates 20201203
1300 1300
1200 120
ool o)
1000 1004
e
904 /fw” N 909
09 \\\ PEAK BE 74 809 PEAKTA
700 o, 704
s — o0l L
| | Sy o
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200 30
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100 104
50 7860, 770, ED 7% 750 G0 ™o w0 oo 1o 7oL B0 06 200 000
requency (i) Freauency (iHz)
Site :03CH11-HY Site. 03CHI1-HY
Condition +PEAK_BE_74 3m HORN 91200-HF_1326 HORTZONTAL Condition :PEAK_74 3m HORN 9120D-HF_1326 HORIZONTAL
 RBW:I000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) aBovim) Date: 20201203 —— Dates 20201203
1300 1300
1200 120
1ol o)
1000 1004
sogf s0q]
700, \ 70.0f
609 AVG_BE 54| 609 WG 58
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S — N ——
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200 209
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50 2860, 270, ED 750 7500 o ™o 10 oo 1o Zion B 206 2700 00
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ite :03CH11-HY 03CH11-HY
Condition : AV6_BE_54 3m HORN 9120D-HF_1326 HORIZONTAL Condition : AV6_54 3m HORN 9120D-HF_1326 HORIZONTAL

RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FRON0645B

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CH11 2462MHz

1 Vertical Fundamental

s amvim) Dot 20201203 e sovm) Date 20201203
1200 1204
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1000 1004
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09 N“‘uv PEAK BE 74 809 EAK 74
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7 O D g 750 =1 oo o o oo T oo mwo o moe 30
requency () requency (i)
Site :03CH11-HY Site. 03CH11-HY
Condition : PEAK_BE_74 3m HORN 9120D-HF _1326 VERTICAL Condition ¢ PEAK_74 3m HORN 91200-HF_1326 VERTICAL
 RBWXI000.000KHz VBW-3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
s amuvim) et 20201203 e o) Date 20201203
1200 1204
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450 2460, 270, 2a80. 2450, 2500 000 300 1500, 700 1s00. 2100 2300 2500.  Z700. 3000
Frequency (Hz) Frequency (MHz)
+03CHI1HY 03CHIL-HY
Condition : AV6_BE_54 3m HORN 9120D-HF_1326 VERTICAL Condition * AV6_54 3m HORN 91200-HF_1326 VERTICAL
+ RBW:1000.000KHz VBW:1.000KHzZ SWT:Auto

RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

Avg.

TEL : 886-3-327-3456
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ssamonias. FCC RADIO TEST REPORT Report No. : FRON0645B

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CH12 2467MHz

1 Horizontal Fundamental
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Frequency (MHz) Frequency (MHz)
Site +03CHII-HY Site 03CHIL-HY
Condition +PEAK_BE_74 3m HORN 9120D-HF_1326 HORTZONTAL Condition +PEAK_74 3m HORN 9120D-HF_1326 HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
1 (4BuVim) Date: 20201203 el (dBuVim) Date: 20201203
1309 130.0]
1200 1200
1109 100
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Frequency (Hz) Frequency (MHz)
+03CHI1HY 03CHIL-HY
Condition : AV6_BE_54 3m HORN 9120D-HF_1326 HORIZONTAL Condition * AV6_54 3m HORN 91200-HF_1326 HORIZONTAL
+ RBW:1000.000KHz VBW:1.000KHzZ SWT:Auto

RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

Avg.

TEL : 886-3-327-3456
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FRON0645B

1 (6Buvim) Date: 20201203 o1 GBuvim) Date: 20201203
1300 1300
1200 1200
1100 o)
1000 1000
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500 R —— 60|
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50 2460, 270, 240, 200, 0 000 00 500 700 1900 2100 2300 2600 2700, 3000
Frequency (Wie) Frequency (MHa)
site +03CHILHY site 03CHIL-HY
Condition + PEAK_BE_74 3m HORN 9120D-HF_1326 VERTICAL Condition +PEAK_74 3m HORN 9120D-HF_1326 VERTICAL
+ RBW:1000.000KHz VBW:3000 000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHzZ SWT:Auto
A (6Buvim) Date: 20201203 el GBuvim) Date: 20201203
1300 1300
1200 1200
1100 ol
1000 1000
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800 | 80
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ite +03CHILHY 03CHIL-HY
Condition + AV6_BE_54 3m HORN 9120D-HF_1326 VERTICAL Condition + AV6_54 3m HORN 9120D-HF_1326 VERTICAL
+ RBW:1000.000KHz VBW:1000KHz SWT:Auto RBW:1000.000KHz VBW:1000KHz SWT:Auto

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FRON0645B

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CH13 2472MHz

Horizontal

Fundamental

1 (0B

)

Date: 2020-12.03

Avg.

+ RBW:1000.000KHz VBW:1.000KHzZ SWT:Auto

RBW:1000.000KHz VBW:1000KHzZ SWT:Auto
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Condition : PEAK_BE_74 3m HORN 91200 HF_1326 HORTZONTAL Condition :PEAK_74 3m HORN 9120D-HF_1326 HORTZONTAL
 RBW:I000.000KHz VBW:3000.000kHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
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Condition : AV6_BE_54 3m HORN 9120D-HF_1326 HORIZONTAL Condition : AV6_54 3m HORN 9120D-HF_1326 HORIZONTAL

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FRON0645B

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CH13 2472MHz

Vertical

Fundamental

1 (0B

)

Date: 2020-12.03

el (9BuVim)

Date: 20201203

Avg.

+ RBW:1000.000KHz VBW:1.000KHzZ SWT:Auto

7.5/ /V-‘ i st 87.5|
el

575V~M«J"/ S — 524 e S NS IV S
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PR TSmO 120052 AT A oM s ERICL
— . T S —
ite :03CHI1-HY 03CHI1-HY
Condition : AV6_BE_54 3m HORN 9120D-HF_1326 VERTICAL Condition 1 AV6_54 3m HORN 9120D-HF_1326 VERTICAL

RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 D2-24 of 154



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FRON0645B

2.4GHz 2400~2483.5MHz
WIFI 802.11n HT20 (Band Edge @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT20 CHO1 2412MHz

Horizontal

Fundamental

1 (0B

Avg.

+ RBW:1000.000KHz VBW:1000KHZ SWT:Auto

RBW:1000.000KHz VBW:1000KHzZ SWT:Auto
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Condition : PEAK_BE_74 3m HORN 9120D-HF_1326 HORIZONTAL Condition PEAK_74 3m HORN 9120D-HF_1326 HORIZONTAL
OO0 000R VoW S0 s o To00 000k Vo Sorh D00kt Tty
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400/ 7). L.~ .
s s
o g
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o = = = et T e
- e i
Site 1 03CHIL-HY Site 1 03CHIL-HY
Condition : AV6_BE_54 3m HORN 9120D-HF_1326 HORIZONTAL Condition 'AV6_54 3m HORN 9120D-HF_1326 HORIZONTAL

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FRON0645B

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT20 CHO1 2412MHz

Vertical

Fundamental

Avg.

+ RBW:1000.000KHz VBW:1.000KHzZ SWT:Auto
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Site :03CH11-HY Site. 03CH11-HY
Condition: PEAK_BE_ 74 3m HORN 91200-HF_1326 VERTICAL Condition < PEAK_74 3m HORN 91200-HF__1326 VERTICAL
{RBWI1000.000KH2 VBW:3000.000KHz SWT:Auto REWI000.000KHz VBW:3000.000KHz SWT:Auto
s oum) oae 20201203 ot 0vm) oo 20201203
1309 1300
1209 1209
109 o
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Froquancy () regienc i)
e :03CH11-HY 03CH11-HY
Condition : AV6_BE_54 3m HORN 9120D-HF_1326 VERTICAL Condition : AV6_54 3m HORN 9120D-HF_1326 VERTICAL

RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FRON0645B

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
ANT 802.11n HT20 CHO6 2437MHz - L
1 Horizontal Fundamental
g
wd
809 809 PEAK 74,
s
Site :03CHI1-HY Site 03CHI1-HY
RO T00D 000Kz VoW 000000k WA Ao T000 0002 VoW 000 000K s WAL
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i
700 \ 700|
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w09 ,/ \ 4n_o__nv_,_ﬂ——-———’Av~—'ﬁ/’—J B |
s
ite :03CHI1-HY 03CHI1-HY
Condition : AV6_BE_54 3m HORN 9120D-HF_1326 HORIZONTAL Condition 1 AV6_54 3m HORN 9120D-HF_1326 HORIZONTAL
ROWELO0D 000K VoW 000K SU Tt AOWELO0D000Kz VoW1 000K SW A
Avg.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT

Report No. : FRON0645B

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT20 CHO6 2437MHz - R

Avg.

: AV6_BE_54 3m HORN 9120D-HF_1326 HORIZONTAL
+ RBW:1000.000KHz VBW:1.000KHzZ SWT:Auto

Horizontal Fundamental
g
v A N
wd N\
N
Nt e
M‘*"‘%
s
s
Condition : PEAK_BE_74 3m HORN 9120D-HF_1326 HORIZONTAL
RO T00D 000Kz VoW 000000k WA
s0q
i -
70,0 / \
- \ e
500~ \\
.
s
Condition

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FRON0645B

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT20 CHO6 2437MHz - L

Vertical

Fundamental

Avg.

+ RBW:1000.000KHz VBW:1.000KHzZ SWT:Auto

) By Dot 20201203 e sovm) Dot 20201203
1200 1204
1200 1200
g e 100
0o /M \ 10
o / x
500 ﬂ‘/ w00 peAC7s
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500 4 M 00, s W st b e
o 400
300 304
200 204
100 10
570 O T T T T T T L LI T R Y
Treuency Wiz requency (i)
Site :03CH11-HY Site. 03CH11-HY
Condition : PEAK_BE_74 3m HORN 9120D-HF _1326 VERTICAL Condition ¢ PEAK_74 3m HORN 91200-HF_1326 VERTICAL
 RBWXI000.000KHz VBW-3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Peak
) By et 20201203 e o) Dot 20201203
1200 1204
1200 1200
g 100
100 1004
a0 s0d
w09 204
700 704
500 + LS 600 E
509 ——f ] soq] | L —
40.0| — 00 e
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200 204
100 10
= B me B me mm Mo mean oo o o om0 oo B0 o oo 30
reuoncy Wiz Froguency (i)
ite :03CH11-HY 03CH11-HY
Condition : AV6_BE_54 3m HORN 9120D-HF_1326 VERTICAL Condition : AV6_54 3m HORN 9120D-HF_1326 VERTICAL

RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT

Report No

. - FRONO645B

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT20 CHO6 2437MHz - R

Vertical

Fundamental

1 (@Buvim)

Date: 202012.03

PEAK_BE 74

Avg.

+ RBW:1000.000KHz VBW:1.000KHzZ SWT:Auto

m
Condition :PEAK_BE_74 3m HORN 9120D-HF_1326 VERTICAL
B T
Peak Left Blank
" ge
w09 \
700 7
w/ S
50.0) E—
m
$03CHI1-HY
Condition + AV6_BE_54 3m HORN 9120D-HF_1326 VERTICAL

Left Blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FRON0645B

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
ANT 802.11n HT20 CH11 2462MHz
1 Horizontal Fundamental
g
S —
909 / MMN\ 904
809 \\ PEAK_BE 74 809 PEAK 74,
700} M 700]
600 Lp . 1 60|
50.0) % 50.0| MW»WAWW*VMW i
s
Site :03CHI1-HY Site 03CHI1-HY
RO T00D 000Kz VoW 000000k WA Ao T000 0002 VoW 000 000K s WAL
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i
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40.0) [ 00] e e
s
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Condition : AV6_BE_54 3m HORN 9120D-HF_1326 HORIZONTAL Condition 1 AV6_54 3m HORN 9120D-HF_1326 HORIZONTAL
ROWELO0D 000K VoW 000K SU Tt AOWELO0D000Kz VoW1 000K SW A
Avg.

TEL : 886-3-327-3456
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FRON0645B

WIFI

2.4GHz 2400~2483.5MHz Fundamental @ 3m

ANT

802.11n HT20 CH11 2462MHz

Vertical

Fundamental

1 (@Buvim)

Date: 2020-12.03

Avg.

+ RBW:1000.000KHz VBW:1.000KHzZ SWT:Auto

oo
——
w0 o wd
700) sl . 704 7
50.0| MM'\'M"W 50.0| s B AP NSt b T iaart et i s
-
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ot oo v A A
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N
N
) N .
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- e =
40.0| 00 et
-
:03CH11-HY 03CH11-HY
Condition : AV6_BE_54 3m HORN 9120D-HF_1326 VERTICAL Condition : AV6_54 3m HORN 9120D-HF_1326 VERTICAL

RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FRON0645B

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
ANT 802.11n HT20 CH12 2467MHz
1 Horizontal Fundamental
g
1woq N
s00 - Hi—
b PEAK_BE 74| 0 PEAK 74|
500 b 60| =
50,0 NN, i ton] 500] A s At i AN el -
s
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RO T00D 000Kz VoW 000000k WA Ao T000 0002 VoW 000 000K s WAL
Peak
i
80.0) \ 80.0|
\
sug \ Ao SE 5 s09 s
s :
—— — S —_—
s
ite :03CHI1-HY 03CHI1-HY
Condition : AV6_BE_54 3m HORN 9120D-HF_1326 HORIZONTAL Condition 1 AV6_54 3m HORN 9120D-HF_1326 HORIZONTAL
ROWELO0D 000K VoW 000K SU Tt AOWELO0D000Kz VoW1 000K SW A
Avg.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Rep

ort No. : FRON0645B

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT20 CH12 2467MHz

Vertical

Fundamental

1 (@Buvim)

Date: 2020-12.03

Avg.

+ RBW:1000.000KHz VBW:1.000KHzZ SWT:Auto
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1o wnd
1o 1
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wno —— ond
wd p N wd
80.0| LY 80.0|
— s
o : o
wd wd
P . v o
500) 00, bbbl b S
o o
o wd
a0 xd
o wd
= i o S i 0 T e
reuency ency i
Site :03CH11-HY Site. 03CHI1-HY
Condition-PEAK_BE. 74 3 HORN 9120-HF_1326 VERTICAL Condition | PEAK 74 3 HORN 91200 HF 1326 VERTICAL
RBWA000 000Ks 2 VOW:3000000KHz SWT-Aute REWT000000K3 12 VEW-3000.000K4 12 SWT-Auto
o J—— - J—
1o wnd
1o 1nd
o oo
wno [ nd
wd wd
o wd
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609 G BE 54| e G 54
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ssamonias. FCC RADIO TEST REPORT Report No. : FRON0645B

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT40 CH11 2462MHz - L
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o
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ssamonias. FCC RADIO TEST REPORT

Report No. : FRON0645B

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT40 CH11 2462MHz - R

Vertical
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vel (0B
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ssamonias. FCC RADIO TEST REPORT

2.4GHz 2400~2483.5MHz
WIFI 802.11b (Harmonic @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m
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802.11b CHO1 2412MHz

Peak

Avg.

Report No. : FRON0645B
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FCC RADIO TEST REPORT

Report No. : FRON0645B

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11b CHO6 2437MHz
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ssamonias. FCC RADIO TEST REPORT

Report No. : FRON0645B

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT
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Page Number

1 D2-59 of 154



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FRON0645B

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m
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802.11b CH12 2467MHz
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Peak
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Condition + PEAK_74 3m HORN 9120D-HF_1326 HORIZONTAL Condition + PEAK_74 3m HORN 9120D-HF_1326 VERTICAL
Detector +Peak Detector Peak
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ssamonias. FCC RADIO TEST REPORT

Report No. : FRON0645B

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m
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802.11b CH13 2472MHz
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Peak

Avg.
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y (z)
site +03CHILHY Site 03CHIL-HY
Condition +PEAK_74 3m HORN 91200-HF_1326 HORIZONTAL Condition PEAK_74 3m HORN 9120D-HF_1326 VERTICAL
Detector +Peak Detector Peak
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ssamonias. FCC RADIO TEST REPORT

2.4GHz 2400~2483.5MHz
WIFI 802.11g (Harmonic @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11g CHO1 2412MHz

Peak

Avg.

Report No. : FRON0645B
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Site +03CHIL-HY
+PEAK_74 3m HORN 9120D-HF_1326 HORTZONTAL Condition PEAK_74 3m HORN 9120D-HF_1326 VERTICAL

Detector +Peak
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ssamonias. FCC RADIO TEST REPORT

Report No. : FRON0645B

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11g CHO6 2437MHz

Horizontal Vertical

Peak

Avg.
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site +03CHILHY Site 03CHIL-HY
Condition +PEAK_74 3m HORN 9120D-HF_1212 HORIZONTAL Condition +PEAK_74 3m HORN 9120D-HF_I212 VERTICAL
Detector +Peak Detector Peak

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT

Report No. : FRON0645B

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11g CH11 2462MHz

Horizontal Vertical

Peak

Avg.

A (@Buvim) Date: 20201204 el (9BuVim) Date: 20201204
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Frequency (Mz)

site +03CHILHY Site 03CHIL-HY
Condition +PEAK_74 3m HORN 9120D-HF_1212 HORIZONTAL Condition +PEAK_74 3m HORN 9120D-HF_I212 VERTICAL
Detector +Peak Detector Peak

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FRON0645B

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11g CH12 2467MHz

Horizontal

Vertical

Peak

Avg.

A (@Buvim) Date: 20201204 el (9BuVim) Date: 20201204
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Frequency (Mz)

site +03CHILHY Site 03CHIL-HY
Condition +PEAK_74 3m HORN 9120D-HF_1212 VERTICAL Condition +PEAK_74 3m HORN 9120D-HF_I212 VERTICAL
Detector +Peak Detector Peak
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ssamonias. FCC RADIO TEST REPORT

Report No. : FRON0645B

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11g CH13 2472MHz

Horizontal

Vertical

Peak

Avg.

A (@Buvim) Date: 20201204 el (9BuVim) Date: 20201204
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Frequency (Mz)

site +03CHILHY Site 03CHIL-HY
Condition +PEAK_74 3m HORN 9120D-HF_1212 HORIZONTAL Condition +PEAK_74 3m HORN 9120D-HF_I212 VERTICAL
Detector +Peak Detector Peak

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FRON0645B

2.4GHz 2400~2483.5MHz
WIFI 802.11n HT20 (Harmonic @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11n HT20 CHO1 2412MHz

1 Horizontal Vertical

Peak

Avg.
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Site +03CHIL-HY Site :03CHILHY
Condition +PEAK_74 3m HORN 9120D-HF_1326 HORIZONTAL Condition PEAK_74 3m HORN 9120D-HF_1326 VERTICAL
Detector +Peak Detector +Peak

TEL : 886-3-327-3456 Page Number
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ssamonias. FCC RADIO TEST REPORT

Report No. : FRON0645B

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m
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FCC RADIO TEST REPORT

Report No. : FRON0645B

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m
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ssamonias. FCC RADIO TEST REPORT

Report No. : FRON0645B

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m
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FCC RADIO TEST REPORT

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11n HT20 CH13 2472MHz

Horizontal Vertical

Peak

Avg.
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Report No. : FRON0645B
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